SHANTUI

W TR R BR2AE

SHANTUI CONSTRUCTION MACHINERY CO.,LTD




S SHANTUI

i

]

SL3OW B EHNTBHMUEMN, BRATETHAEER. 4BNRAEIETIHTERRE
8, MEACEASRGTERNRSY, UIBBBP THRENNEHMIREXR, L. THEE
SeABINTHMEEM, KBRS,

EfEZEESRREMHREFH L TEENHNERREEXR, RATHRMOIE (1B
. WEH), RAGHTIHERS, THIEARTH, BARXBAPREITRRBET B R
RESREE,

BEERAEFRANEFNRMELR, FRETMN#tiES, BRPETUIHN4, FEHEN
MM BENRS,

U TR R AS)
—O—OF=AHH
—O—O%fF+= AE—RERI

LI TENMAR B B RA R



SHANTUI ey

FOREWORD

This part list of ModelSL30W wheel loader is intented as a consultation reference for the
customer to use the machine,and to help them repair and to help them repair and maintain the
loaders.It can also help the users to be familiar with the construction and assembly relations of
the machine.The engine and the Transmission case has its own part list with it.so this book does
not contain this part list.

The part list contains the drawings of defferent assmblies,showing the shape of the
components as well as the assmbling relation.The compoonents which can not be taken a part
(is the weldment or riveted assmblies)are indicated only by their componet numbers without the
consisting part number.

Structures and specifications of the machine are subject to change for improvement, when
ordering spare parts,users are kindly requested to inforem us the manufacturing date and batch
number of the wheel loader.

SHANTUI CONSTRUCTION MACHINERY CO.,LTD
WEAVED IN MARCH 2010
PUBLISHED FOR THE FIRST TIME IN DECEMBER 2010

I L #E TREAM AR B IR A F

BrEH SHANTUI

BEl1 SLBOWEFNHLEEE (—01000).......ceeeeeeeeeeeeeeeeeeee e ee e e eeeeenenenenen e e 2
Figl ENgINe MOUNT ...t e e e e e eeaenees 2
E2 SL30W (BL$55£6DF1D-12G-DGTAIBIERFNHL) ..ocooeeeecec 8
b2 L= 0 101010 ) T 8
Fig2 engine device (match WUXI pressurize engine)..........coooeeuvuuuuiiiiiineeeeeeeeeeeeennns 8
B3 SL30W ( B ) ZBNHLIEE (—01000) ..ueeeeeiieeeiieeeieeeeiieeseeeeseaeeeieeeseeeesneeeeeeee s 12
Fig3 SL30W ( kang) ENGINE MOUNT .......ccouiiiieiieeiiieciee e siee e e e 12
B4 SLIOW AT FE B BL(=01200).......ceeeieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 16
Figd Fueltank assembly ... 16
&5 SL30W (BL$54ECA6110-125G5-DG1B& Zh#/l) ZE 45 28 BX £ (—02000) ............... 18
Fig5 Torque converter connect (match WUXI engine)..........coooeviiiiiiiiiiiineiiiiieeeeene 18
[E6 SL30W (BLiE{kZWP6G125E224 Bh#/l)Z % 88 BX 2 (~02000) .....c.ecvvvricnnne, 20
Figé Torque converter connect (match DETUZ engine) ........ccoovvvveveiiiiiieeeeeeeeeeeeeenns 20
E7 SL30W ZT4E 2Bk (6BT5.9-C130& BNHL)(—02000) ........oiieeieneeeieeieeeee e 22
Fig7 Torque COrverter CONNECT .........i it aa s 22
B8 YUB15L DM T EBE .. ettt 28
Fig8 TOrqQUE CONVEIEN ... ..ottt e e e e e e eeeeees 28
E9 SL30OW TEIRIBINBRLGE (—03100)  eevieeeeiieieieeieeeiee et sree st sree e snee s 30
Fig9 Transmission CONTrol SYSTEM.........ooii i 30
El10 SLIOWESRIEIRIN R LE(—03200)......cceeeceeieeeeeeeee e e eee e 32
Fig10 H/L speed control SYSTEM..........uuiiiiiiiiiii i e 32
BI11 BYDA208 FEIEFE ..vovoveveeererereeeieseneneseseeesess e e s e sesese s eeaesesesesesesenesesesenens 34
Fig11 TranSMiSSON ......cooiiiiiiiiiiii e ettt e e e e e e e eeeeenne 34
Bl11 BYD4208 FEIRFH .oeoveeeeeieieeitiesie st esieesieesteesteesaeeeteesseesneeeteesseesnneenseesneeennas 36
Fig11 TranSmiSSON ......ccooiiiiiiiiiiiiie e e e e e e e e e e e e e e e eeennnnes 36
E12 SL30OWAESEH. JRBITF(—04000)..... .. oo eeeeeeeeeee e 38
Fig12 Driving shaft and driving axle ............couuiiiiiiiii e, 38
B3 B BE B UKC) oottt 40

WL TRENWR DB RAE I



SHANTUI ey

Fig13 Carrier assembly(XC)......uuuuiiiieei et e e e e e eeeeees 40
R 2 o A (O USSR PRRORRRPRI 44
Fig14 Wheel end assembly(XC).....ccouuuiiiiiiiii et 44
BI15 o R oo 48
Fig15 Main drive Shaft.........oooiiiimi e 48
BI1G JEREIEH ..ot 50
Fig16 Rear drive shaft.......ooo e 50
E17 SL30W HE)ZHTREE(—04300)......c.eeieeeeeeeeeeeeeeeeeeeeteeeeeeeeeee e e e eteeaeereeeeeneeenes 52
Figl17 Intermediate bearing CasSe ......ccuuiiiiiiiiiiiiie e 52
E18 SL3OWH G TRIE BRHE(=05000) ...t eee e eee e, 54
Fig18 Steering hydrauliC SYStEM .........eeiiiiiiiiiiiiiiee e 54
E19 SLIOWIAEREZRLGE (—06000) ..eeiveeeiieeeieiiieeieesieeeieeeeesreesee e sneeeeeesneesneas 56
Fig19 Work hydrauliC SYSIEM ... 56
El20 SL30W TAERIEIRINELE (—06100) ....iieeeieeeeeeeeeeeeeeee et 60
Fig20 work hydraulic control SYStem .........c..iiiiiii i 60
E21 SLIOWEIEHFEEEL (068200) .....cveeeeeeeeeeeeeee e ete et eeeeeeseeeee e e aneens 62
Fig21 Hydraulic tank @assSembIy ... 62
P 5 T SRS 64
Fig22 DiStribUtOr VAIVE ... e 64
E23 SLIOWATZEHIBI B LGE(=07000) .....eeeeeeeeeeeeeee oo 68
Fig23 Travelling crane brake System ..........ooiiiiiiiiiii e 68
BI24 SHITIE ...cooviieeeeeeee e 72
Fig24 Air brake VaIVe ..o 72
E25 SLIOWFHIBHZRLGE (—08000).......ceiueeieieeeesiieeieesieeaeeeeeesreesreesseesneeeseesseesneas 74
Fig25 Hand brake SYStem ... e 74
El26 SLIOWHTZEZREEL (—09000)........cceeeeeeeeeeeeeeeeeeeteeeee et et eeee et eeeereeeeeneeanes 76
Fig26 Front frame assembIy .........ooooiiiiii i 76
BI27 SL30W JEZEZRIEK «oevieeeeeieeieteeee sttt 78
(B2CAB6110-125G5-DG1BEWP6G125E224& Bh#/l) (—10000)........cemicrieeirreeereeenen. 78
Fig27 Rear frame asSEmMDIY .......iiiiiiii e 78
E28 SL30W [E&EZEEM (B6BT5.9-C130& BHL) (=10000) ...cceoevvereeererecreenee 80
Fig28 Rear frame assembly ............i e 80
v ¥ TR ER LR

BHEH SHANTUI
29 SLIOW TAEZET AL (=11000) ..o ee e eneen. 82
Fig29 Work implement assembly ..........coooiiiiiiiiiiii e 82
B30 SL3OWITZETRIEBRLE (—12000) ....oceeeeeeeeeeeeeeeieee e eae et 84
Fig30 Transmission hydrauliCc SYSTEM ........cooui i 84
31 SL3OW ZEARFE (—13000) ...veeeeeeee ettt ens 88
(STeICH I =ToTe VANV o ¢ Qi eTo] | o= Ui o] o 88
E|32 SL30W & Zh#l 2 (Ei$H4ECA6110-125G5-DG1B& Zh#l) (-13400)................ 90
Fig32 Engine hood (match WUXI €NginNe) .......coouuuuiiiiiiiiiiiiiiiiiiiere e 90
E33 SL30W & sh#/l E (BB K X WP6G125E22& Bh#H1) (—13400)......ccciecieeeeiennee. 92
Fig33 Engine hood (match DEUTZ €ngiNe)......ccuuuuuiiiiiieeieeieeeeeeeice e 92
E34 SL30W % sh#/l E (B RRAAT6BT5.9-C130& 3h#1) (—13400) ..eoeoveiiiieieeeienee 94
Fig34 Engine hood (match CUMMUNIS engine) .......cccoeeeviviiiiiiiiiiiieeeeece e, 94
El35 SLIOWZE T ZE(—14000)........ccieeireeeeereeeeeeeeeteeeteereeeteeeeeereeeseeeeeseestesseesseeneeenes 96
FIGB5 DIIVEI'S CAP ..uuieiiee ettt ettt e e e e et ettt e e e e e e e e e e e eeennnne 96
E36 SL30W (Ei$54£CA6110-125G5-DG1B& 3h#l) BBEE &4t (-15000)................. 98
Fig36 Electric system (match WUXI €NQiNe) .....cevuuuuniiiiieeeeeieieeeeeeccrre e 98
E37 SL30W (BEiEfk xR WP6G125E22 & ZhHL)EB B8R R %t (—15000)......cceereireiieenene 102
Fig37 Electric system (match DEUTZ enging).......cccuvueiiiiiiiiiiiiieecece e, 102
[E38 SL30W (i RAHT6BT5.9-C130& Zh#/l)EBEE RSt (—=15000) -.oovveeeeeeeeeieenee 106
Fig38 Electric system (match CUMMUNIS engine).........ccooiiiiiiiiiiiiiiiiiieiiieeeeeeee 106
B39 SLBOWILZR B (XZ) eeeeeeeie ettt ettt te e eae e e eneens 112
Fig39 INStrument DESK(XZ) ....euuuuruuieeee ettt e e e e e e e e eeeennes 112
BlA0 SLIOWLZR B (TX) coirieitieeeiieeeiee st et e e tte st e et e s e e ssseseseeesseesaseeesnneeeas 114
Fig40 Instrument DeSK(TX) ...ccceuiuiiiieeiiee e et e e e e e e e e eaaans 114
El41 SL3OWZS I Z45(6110/125G5-10B)(=17000) ......ecveeeeeeeeeeeeeeeeeereseeeeereeeeenens 116
Fig41 Air Conditioner System(6110/125G5-10B) .......coeeeeiiiiiiiiiiiiiieeieeeeeeeeeeeee 116
E42 SL30OW ZERSE(TD226B-6G)(—17000) .....veeverenereieearieeieesiieeeeenieesiee e 120
Fig42 Air Conditioner System(TD226B—6G) ..........uceeeeeeeeeeiiiiieieiiiiiieaee e e e e eeeeeeeeenns 120
E43 SLIOWZH R L (6BT5.9=C130)(=17000) ....eveeeeeeeeeeereeeeeeeeeeeeeeeeeeeeeeeeenens 124
Figd3 SL30W Air Conditioner System(6BT5.9—C130)......ccceceiviviiiiiiiieiiiiciie e, 124

WL TENMAR B B RA R Vv



SHANTUI FHEM FHEMH SHANTUI

El1 SL30WAZh#l3%=E (-01000) 78 i ki i
- - POS. NO. PARTS NO. DESCRIPTION QTY
Figl Engine mount
1 DG930A-01001 BEEX Clevis 2
2 DG930A-01002 SH T3 Throttle flexible shaft 1
i 3 ZL30G I 01200 YR 5 Fuel tank 1
— 2 4 DG930A-01004 KOMEDRE  Return fuel tube 1
% ﬁ 5 DG930A-01005 MITXZ  Accelerator bracket 1
<l E|~ 6 DG930A-12019(6110/1256G5-10B) #Et&iEk Fitting 1
<)< @ ‘_A ZL30G Il (D)-01008(TD226B-6G)

3 7 DG930A-01007 piiky Qil pipe 1
Q g DG930A-01008 ek X% Set plate for extinguishing cable 1
§ DG930A-01009A(6110/125G5-10B) f& & Hose 1

o Z1.30G6-01014A(TD226B-6G)
e 10 DG930A-01010 i el Pin 1
11 DG930A-01011 ik Damping space 2
12 DG930A-01032 & Hose 1
13 Z1.30G6-01018(TD226B-6G) 1
Z1.30E-01018B(6110/125G5-10B) & Hose(DG938. SL30W) 1
g 14 DG930A-01014(6110/1256G5-10B) M & Hose 1

= ZL30G6-01021(TD226B-6G)

< 15 DG930A-01015 77 BE Block 1
8 16 DGY30A-01016 URig#  “U” Bolt 1
N 17 DG930A-01017 HSE Exhaust pipe 1
g 18 DG930A-01018 REE X Z  Bracket of air filter 1
5 e 19 DG930A-01019 e Damping space 1
g ur| < @ﬁ 20 DG930A-01020 EEE Join tube 1
o 21 DG930A-01021 i Damping space 1
o _ 22 DG930A-01022 4 Clamp 1
= = 23 DGY30A-01023 % Clamp 2
% w” 24 DG930A-01024 iz Damping space 2
~ ® % 25 DGY30A-01025 B Join tube 1
° noo@ 26 DGY30A-01026 B e Join tube 1
© e 27 DG930A-01027 BERE  Join tube 1
g W o 28 DG930A-01028 Y8 K R % Extinguishing cable 1
’F\r“ 29 DG930A-01029 BT Clamp for tube 1

2 L #E TREAM AR B IR A F WL TENMAR B B RA R 3



SHANTUI FHEM FHEMH SHANTUI

1 SL30W£§]*}|.§§E (-01000) F3s EHS 2R He
. . POS. NO. PARTS NO. DESCRIPTION QTY
Figl Engine mount

(1) XZ(QZ)1129001 SHITERER Accelerator control valve 1

(2) GB5781-86, M6 x 16 245 Bolt 5

i (3) GB93-87, 6 HE Washer 5

_ 2 (4) GB882-86, 6 x 20 ek Pin 2

% ﬁ (5) GB91-86, 2 x 20 FO%% Splint pin 2
<l Bl (6) GB95-85, 6 HE Washer 2
< @l (7) GB3452-83 R e Ot Suction fuel tube 1
) (8) JB3616.1-84, 13-19 T 24 Clamp 1

¥ 3 (9) 6110/125 G5—10B SESHA Diesel engine 1

8 (TD226B-6G)

% (10) | GB5781-86, M8x 16 i Bolt 1

= (11) JB3616.1-84, 65-70 WM 4 K5 Clamp 2

(12) JB3616.1-84, 57-62 PP S Clamp 6

(13) GB5781-86, M12 x 65 242 Bolt 4

(14) GB93-87, 12 H Washer 4

(15) GB6170-86, M12 12 Nut 4

g (16) GB95-85, 12 # Washer 4
% (17) ZL.30-01-SX K#E Radiator 1
< (18) GB5781-86, M10 x 70 iz Bolt 4
S (19) | GB93-87,10 g Washer 12
o (20) GB6170-86, M10 353 Nut 12
g (21) GB5781-86, M10 x 30 2 Bolt 4
& NP (22) | GB5781-86, M8 x40 g4 Bolt 2
S L] @ﬁ (23) | GB93-87,8 2E Washer 3
- (24) GB6170-86, M8 25 Nut 3
- _ (25) | GB5781-86, M10x40 | #2# Bolt 4
= % (26) | JB3616.1-84, 111-117 | NRL+% Clamp 2
% ® (27) JB3616.1-84, 111-117 | WALF% Clamp 4

= & Xz (28) EA-220 RIRES Damping pad 2
© Lo (29) | GB5783-86, M22x55 | 24 Bolt 2
o . (30) | GB93-87,22 1 Washer 2
2 L g (31) | GB6170-86, M14 oy Nut 12
e~ (32) GB93-87, 14 # Washer 12
< (33) GB95-85, 14 # Washer 12
(34) GB5781-86, M14 x50 124 Bolt 12

(35) EA-300 RS Damping pad 2

(36) GB5783-86, M24 x 55 2% Bolt 2

(37) GB93-87, 24 [ Washer 2

(38) JB982-77, 14 AEHE Washer 1

4 L #E TREAM AR B IR A F WL TENMAR B B RA R 5



SHANTUI FHEM FHEMH SHANTUI

E1 SL30WAR ##l3%E (-01000) 5 AR . .
F|g1 Engine mount POS. NO. PARTS NO. DESCRIPTION QTY

(39) GB6170-86, M5 g Nut 1

(40) GB93-87, 5 # 6 Washer 1

(41) GB5781-86, M5 x 10 Bz Bolt 1

(42) ZD200x 8 Hik Clip 2

(2) (3)

<=
|+~

29

(22) (23) (24)

1]

1:5

(21) 2021 22
6

19

18

E

g

g g
~ ®R Jul|
~ ® E

A
© &
o e
= o _
& -
& 3
I
8

6 ¥ TRV B BRAE WL TENMAR B B RA R 7



SHANTUI FHEM FHEMH SHANTUI

]2 SL30W (E2434£6DF1D-12G-DG1AKEE & #h#l) S s B s
- o POS. NO. PARTS NO. DESCRIPTION QTY
Z#HF%E (-01000)

Fig2 engine device (match WUXI pressurize engine) 1 DG930A-01001 X yoke 2

2 DG930A-01002 JH %K throttling flexible shaft 1

= 3 ZL30G I -01200 MRBFS fuel tank 1

E 4 DG938-01004 ik ESE S fuel return pipe 1

® g 5 DG938-01005 PR IRSHE fuel suction pipe 1

ﬁ 6 DG930A-01029 & pipe clip 1

u_‘l‘:_i_ 7 DG938-01007 HUBE 1R E manometer pipe 1

wi- o 8 DG938-01008 7R AE K 2 2 Bebracket 1

- 9 DG930A-01009A JKE water pipe 1

10 DG930A-01032 JK& water pipe 1

1 DG930A-01010 HEREH connect shaft 1

12 ZL30E-01019 IKFEH water pipe pad 2

13 ZL30E-01018B JKE water pipe 1

14 DG930A-01014 JKE water pipe 1

15 DG938-01015 HES® S AL blast pipe assembly 1

16 DG938-01016 DR JEELS B AL air filter assembly 1

17 ZL30G Il —01400A BE R Z& % warm wind system 1

18 DG938-01018 X8 K £ flameout wire 1

19 DG938-01019 BESLK joint 1

8 L #E TREAM AR B IR A F WL TENMAR B B RA R 9



SHANTUI FHEM FHEMH SHANTUI

]2 SL30W (fi$5346DF1D-12G-DG 1A E & Fh#l) s TS ki i
—4 1 s POS. NO. PARTS NO. DESCRIPTION QTY
AZEH R E (-01000)
Fig2 engine device (match WUXI pressurize engine) (1) | XZ(Q2)1129001 SBITERYME throttling control valve 1
2) GB5781-86, M6*16 #24% bolt 5
= (3) GB93-87, 6 [ washer 5
g (@) | zD200*8 ST ILE clip 2
® g (5) | GB882-86, 6*20 5% pin 2
ﬁ - (6) GB95-85, 6 BB washer 2
u_"{ (7) | GB91-86,2*20 Fr O forelock 2
wi= gl (8) 6DF1D-12G-DG1A s34, diesel 1
- 9) GB6170-86, M14 26 nut 12
(10) GB93-87, 14 [ washer 12
(11) GB95-85, 14 & washer 12
(12) | GB5781-86, M14*50 #24% bolt 12
(13) | GB5783-86, M24*55 #24% bolt 2
(14) | GB93-87,24 .08 washer
(15) EA300 EES reducer
(16) | GB5781-86, M5*10 1242 bolt 1
(17) GB6170-86, M5 28 nut 1
(18) GB93-87,5 & washer 1
(19) | JB3618.1-84,(65~70) WM RERE clamp 2
(20) | JB3618.1-84,(57 ~62) WA RIS clamp 6
(21) EA220 LSS reducer 2
(22) | GB5783-86, M22*55 8244 bolt 2
(23) GB93-87,22 #F& washer 2
(24) | GB5781-86, M12*55 #24% bolt 4
(25) GB95-85, 12 B washer 4
(26) GB93-87, 12 # [ washer 4
(27) GB6170-86, M12 2 nut 4
(28) DGZL30 IKFE(FH SR E) water tank 1
(with air deflector hood)
(29) JB982-77, 14 ¢H5 % combined washer 1
(30) WG-1 KB R 22 water temperature sensor 1

10 L TR B IRA T ¥ TR B B RA T 1



SHANTUI

20

18

9

(12)

(28)

SHEM

E3 SL30W ( R ) Zzh#1%E (-01000)
Fig3 SL30W ( kang) Engine mount

Ef

19

23 [ (25)

Bt

L #E TREAM AR B IR A F

FHEH SHANTUI
F3s EHS AR #HE

POS. NO. PARTS NO. DESCRIPTION QTY
1 DG938(E)-01001 BiEX yoke 2
2 DG938(k&)-01002 JH 17T %K % throttle flexible shaft 1
3 DG938(F&)-01200 k] fuel tank 1
4 DG938(Fk)-01004 womEsRE  fuel oil return pipe 1
5 DG938(kE)-01005 SHT X Ze throttle bracket 1
6 DG938(E)-01006 B joint 1
7 DG938(&)-01007 SHE oil pipe 1
8 DG938(&)-01008 iz cushion 2
9 DG938(&)-01009 RE hose 1
10 DG938(E)-01010A S EE 42 throttle flexible shaft 1
11 DG938(E)-01011 K& water pipe 1
12 DG938(kE)-01012 rE hose 1
13 DG938(F&)-01013 K& hose 1
14 DG938(k%)-01014 RiEES joint bolt 2
15 DG938(&)-01015 bR IRV joint 1
16 DG938(&)-01016 Ee- N joint 1
17 DG938(E&)-01017 =R pipe clip 1
18 DG938(E)-01018 HRE blast pipe 1
19 DG938(F&)-01019 =@k tee fitting 1
20 DG938(kE)-01020 B connector 1
21 DG938(kE)-01021 R backing plate 2
22 DG938(k)-01022 PR3 U SH fuel oil suction pipe 1
23 DG938(E%)-01023 FME K EE S joint 1
24 DG938(&)-01024 BREE connector 1
25 DG938(k&)-01025 MK water pipe 1

W TRV BBERAR 13



SHANTUI

SHEM

E3 SL30W ( R ) Zzh#1%E (-01000)
Fig3 SL30W ( kang) Engine mount

20

18

9

(12)

(28)

Ef

19

23 [ (25)

Bt

L #E TREAM AR B IR A F

FhHEH SHANTUI
FSs EHS E4 HE
POS. NO. PARTS NO. DESCRIPTION QTY
(1) XZ(QZ)1129001 SRR R throttle control valve 1
(2) GB5781-86, M6 x 16 244 bolt 5
(3) GB93-87, 6 I washer 5
(4) GB882-86, 6 x 20 4% pin 2
(5) GB91-86, 2 x 20 FOY forelock 2
(6) GB95-85, 6 HE washer 2
(7) 6BT5.9-C130 LR 5514l Dongfeng Cummunis engine 1
(8) GB5781-86, M12 x 55 248 bolt 4
(9) GB93-87, 12 grae washer 4
(10) GB6170-86, 12 25 nut 4
(11) GB95-85, 12 P washer 4
(12) JB3616.1-84, (57 ~ 62) WM 22 £ 5 clamp 6
(13) JB982-77, 14 HEHHE combined washer 4
(14) BE-120 HE g reducer 2
(15) GB5783-86, M16 x 55 1242 bolt 2
(16) GB93-87, 16 H washer 2
(17) GB6170-86, M12 125 nut 8
(18) GB93-87, 12 H washer 8
(19) GB95-85, 12 I washer 38
(20) GB5781-86, M12 x 50 1245 bolt 8
(21) BE-160 HER reducer 2
(22) GB5783-86, M18 x 55 242 bolt 2
(23) GB93-87, 18 Hg washer 2
(24) ZD200 x 8 AMFRILH clip 4
(25) JB3616.1-84, (57 ~ 62) WM 22 K clamp 1
(26) JB3616.1-84 WML €4 (13-19) clamp 2
(27) JB3616.1-84 W22 £4% (26-30) clamp 2
(28) KMS-Z71938 K% water tank 1
W TEVHRHERAR 15



SHANTUI

El4 SL30W ¥kih#8 5 mk(-01200)

A-A

Figd Fuel tank assembly

1:2

AEI.A

(1)

SHEM

=)
< o o 2
a i
al~ ;@ o —
& A 1
N
han| B !
uley
W~
N
} R
=
vl &
©
L
2% 0 — —
|
w B
* B
,S,

L #E TREAM AR B IR A F

TR SHANTUI
FSs EHS AR #H=E
POS. NO. PARTS NO. DESCRIPTION QTY
1 ZL.30G Il -01201 bl ETREN Fuel tank 1
2 ZL30G Il -01202 # Spacer 1
3 ZL30G Il 01203 Rk magnet 1
4 ZL30G Il 01204 EEE Flange plate 1
5 ZL30G Il -01205 REER Joint bolt 2
6 ZL30G Il -01206 RHER= Suction pipe flange 1
7 ZL30G Il -01207 BRIERSE Joint bolt 2
8 ZL30G Il -01208 BEELE Fitting 2
9 ZL30G Il -01209 5 Clamp 2
10 ZL.30G 11 -01210 FBRHERRE Plastic hose 1
11 ZL30G I -01211 = Cover 1
12 ZL30G I -01219 TR Plate 1
(1) GB5781-86, M8x 16 Lo Y Bolt
(2) GB93-87, 8 H Washer
(3) GB5781-86, M10 x 25 24 Bolt 24
(4) GB93-87, 10 Eg e Washer 24
(5) JB1000-77, M27 x 2 R Screw plug 1
(6) JB982-77, 27 HEBRE Combined washer 1
(7) GB1235-76, ¢ 140 x 3.1 OFHE O-ring 1
(8) JB982-77, 14 HERE Combined washer 4
(9) GB1235-76, $65x 3.1 OrE O-ring 1
(10) JB982-77, 10 HERE Combined washer 4
(11) ZL30-01-JYLQQ,11A- b D= Oil-filling strainer 1
180um
(12) GB1235-76, $180x5.7 | OFMHE O-ring 1
(13) GB5783-86, M16 x 45 L ¥ Bolt 5
(14) GB93-87, 16 BHE Washer 5
(15) GB6170-86, M16 LN Nut 5
(16) GB67-85, M18x 20 24T Screw 4
(17) GB93-87, 8 H Washer 4
W TRV BBERAR 17



SHANTUI THEMH

[E]5 SL30W (Fi2454ECA6110-125G5-DG1B A& 5h#l)
T FE AR (-02000)
Figb Torque converter connect (match WUXI engine)

(4)2 43 EHH kI E 4 (5) (6)
k&%

©

Eff,

(3)(2) (™)

1(4)

8 L #E TREAM AR B IR A F

SHANTUI

=S
PARTS NO.

A
DESCRIPTION

L Hd2abL =20

T I T RO R =

SL30W-02001

SL30W-02002

SL30W-02003

SL30W-02004

SL30W-02005

SL30W-02006

SL30W-02007

SL30W-02008
SL30W-02009
YJ315LD

GB93-87, 10
GB5783-86, M10x35
GB5783-86, M10x30
GB5783-86, M16*1.5*45
GB93-87, 16
GB70-85, M8*20
GB6171-86, M12*1.25
GB93-87, 12

132 transition plate
(EEHLE engine with)

kI EE#E SR connect plate
(&R engine with)

# @ REEHE connect plate
(4B torque converter with)
RE pump sleeve

(ZFERZ T torque converter with)
TERELIES connect plate
(ZFERE T torque converter with)
ZRE pump sleeve

(Z4BEEHH torque converter with)
T ERBLIE# connect plate
(Z4ES&H torque converter with)
WL #24E double—screw bolt
MR 4L paper washer

& 11T ¥ESStorque converter
#.[E washer

24 bolt

124 bolt

124 bolt

#[E washer

RN FERET screw

125 nut

#.[E washer

WL TENMAR B B RA R




SHANTUI

SHEM

[El6 SL30W (Edi#i{&kxWP6G125E22 % 5h#)

FxE2$E 1% (-02000)

Fig6 Torque converter connect (match DETUZ engine)

43(7)9

20

(8)(9)

L #E TREAM AR B IR A F

FHHE#H SHANTUI
FS S AR #H=E
POS. NO. PARTS NO. DESCRIPTION QTYy

1 SL30W-02001 132 transition plate 1

2 SL30W-02002 Tk ELHER connect plate 1

3 SL30W-02003 #[EREX I connect plate 1

4 SL30W-02004 ZRE pump sleeve 2

5 SL30W-02005 TEREEHE connect plate 1

6 SL30W-02006 ZRE pump sleeve 1

7 SL30W-02007 TERBL$E# connect plate 1

8 SL30W-02008 W L824F double—screw bolt 8

9 SL30W-02009 BRNIRELEE paper washer 2
(1 YJ315LD W& J1 5B 88 torque converter 1
(2) GB93-87, 10 # & washer 24
(3) GB5783-86, M10x35 124 bolt 12
(4) GB5783-86, M10x30 1242 bolt 12
(5) GB5783-86, M16*1.5%45 #42 bolt 8
(6) GB93-87, 16 #[E washer 8
(7) GB70-85, M8*20 M7 FAIRET screw 18
(8) GB6171-86, M12*1.25 25 nut 8
(9) GB93-87, 12 #FE washer 8

W TRV BBERAR 21



SHANTUI FHEM FHEMH SHANTUI

El7 SL30W FiEa§EA1E(6BT5.9-C1304 5h#1)(-02000) 5 AP i A
- POS. NO. PARTS NO. DESCRIPTION QTY
Fig7 Torque corverter connect
1 DG938(E)-02001 YREER flywheel connect pan 1
2 DG938(k)-02002 HmREER  steering pump connect pan 1
3 DG938(kk)-02003 RE pump sleeve 2
4 DG938(F&)-02004 TZEREEE  traveling crane pump connect pan 1
5 DG938(k%)-02005 RE pump sleeve 1
6 DG938(k)-02006 T1EREER  work pump connect pan 1
7 DG938(k&)-02007 WL R AE double-screw bolt 8
8 DG938(k)-02008 Pt paper washer 2
® @ @E) (1 YJ315LD/YJ320D e akiy e hydraulic torquue convert 1
o (2) GB93-87, 10 e washer 12
/ﬁ 3) GB5783-86, M10 x 35 124 bolt 12
(4) GB5783-86, M12 x 80 124 bolt 8
(5) GB93-87, 12 B washer 16
6) GB70-85, M8 x 20 NNFAIEET  screw 18
7 GB6171-86, M12 Y] nut 8

1 7 () (5) QD)

22 L TR B IRA T ¥ TR B B RA T 23



SHANTUI FeHEH FoHEH SHANTUI
8 YJ315LDiﬁjJ ;E;EE; F3s FHS AR HE
. POS. NO. PARTS NO. DESCRIPTION QTY
Fig8 Torque converter
1 YJ315Y-00018 % Circle backing plate 1
R 2 YJ315Y-00002 SR Elastane plate 1
9 < 3 YJ315Y-30000 SR R Elastane plate assembly 1
. i . o 4 YJ315X-00002 21 Cover wheel 1
™ © | s 5 GB289-64,4074106 R ET4&4074106 4074106 roller bearing 1
° & ~ f 6 04065-05520 4 B55 55 snap ring 1
© s | S 7 04064-03015 30 30 snap ring 4
N 2 & Q 8 04064-03818 38 38 snap ring 2
o 2 N N 9 YJ315X-10000 MRk R ERGS Runner unit 1
%9 9 S 10 04064-06020 HE60 60 snap ring 1
S o 11 ZL30D-11-27 S Stator 1
2 5 | g o 12 04025-00620 ¢ 6X20 Pin 1
2 ; 13 | ZL30D-11-24 B 3R Caulking ring 1
9 - 14 GB/3452.1-92, ¢ 338 X 3.55 | 0% ¢ 338 X 3.55 “0” ring 1
3 T 15 YJ315X-00003 R Impeller 1
- < 16 GB893.1-86, 110 fFLA#E10 Circlip for hole 2
© © 17 GB/T276-94, 6212 HHA&6212 Bearing 1
§ T 18 GB1235-76, ¢ 130 X 3.1 OFE ¢ 130 X 3.1 “0” ring 1
X 10 < 19 ZL30D-11-21 R Impeller seat 1
© " 20 | ZzL30D-11-22 i Place pin 4
g 21 ZL30D-11-54 B 4L & Oil seal 1
_ 22 01010-51030 #24M10 X 30 Bolt 16
R ~ - 23 01602-21030 #E10 Washer 16
~ o 24 GB21-76, M6X16 INXF 3k 248 M6X16 bolt 4
~ ? - 25 01642-20608 HE6 Washer 8
© g o 20 YJ315X-00005 =R Cover plate 1
5 5 27 GB21-76, M6X10 INXFSLIEMMEX10  Bolt 4
~ Q 28 | YJ315X-00004 EiR Cover plate 1
3 <2 29 01580-10806 2 M8 Nut 24
© 3 30 01602-20825 8 Washer 24
~ ) 31 01010-51225 M2 X 25 Bolt 8
; o 32 01602-21236 12 Washer 19
- - 33 ZL30D-11-14 X T 18 M 24X 1.5 Nut 1
o 5 34 01010-50835 #2H4M8 X 35 Bolt 24
@ Q 35 01602-20825 #ES Washer
5 o 36 01010-50822 12HM8 X 22 Bolt
i 37 | YJ315X-00001 RED Middle node 1
38 ZL30D-11-38 g Backup plate 1
39 YJ315L-00005A KR EMNER Drive oil pump initiative gear 1
24 WL TRV B ERAR TRV BRERAR 25



SHANTUI

32 65 33

50

75 22 23 74

7172 73 73 76 77

16

70

65 28 66 67 68 69

41

26

El8 YJ315LD h =S
Fig8 Torque converter

62 63 64

58 59 60 61

5152 53 54 55 56 57

7

39 40 417 42 43 44 45 46 47 48 49

SHEM

38

25 27 28 37

©
(<2}

24 25 26

19 20 21 22 23

15 16 17 18

14

11

10

L #E TREAM AR B IR A F

FHEH SHANTUI
FSs EH4S AR #HE
POS. NO. PARTS NO. DESCRIPTION QTY
40 04064-01030 100 Snap ring 1
41 ZL30D-11-19 HEIR80 Seal ring 2
42 YJ315L-00006A IR 558 3R # w1 5% Drive oil pump passivity gear 3
43 GB/T276-94, 6206 7% 6206 6206 bearing 2
44 ZL.30D-11-40 3 Sleeve 3
45 GB277-89, 50206 #h7%50206 50206 bearing 2
46 ZL30D-11-04 1IEFIIR Closing ring 3
47 ZL.30D-11-03 e Washer 2
48 04065-06825 68 68 snap ring 2
49 YJ315LD-00002 IX w1560 2R 5 Drive oil pump shaft 1
50 01010-51240 Bie Bolt 4
51 04064-03515 B35 Snap ring 1
52 GB/T276-94, 6307 h7&6307 Bearing 1
53 ZL30D-11-18 WS R Passivity gear 1
54 ZL30D-11-15 A H 5 Export shaft 1
55 GB/T91-2000, 5X45 FF O £55X45 Cotter pin 1
56 04065-09030 B 90 Snap ring 1
57 GB/T276-94, 6308 #h7%6308 Bearing 1
58 ZL.30D-11-07 B Sealing plate 1
59 ZL30D-11-11 SHEE= Oil seal flange 1
60 07012-20055 sHE557812 Oil seal 2
61 ZL30D-11-1 HHEE Export flange 1
62 ZL.30D-11-13 HHF Washer 1
63 ZL30D-11-17 BEHB Sealing plate 1
64 ZL.30D-11-16 B Washer 1
65 01010-51230 E#EM12 X 30 Bolt 11
66 ZL30D-11-05 S E Stator seat 1
67 ZL.30D-11-10 E Sleeve 1
68 ZL30D-11-09 ESEIE Initiative shaft 1
69 ZL30D-11-08 HEHIA60 Seal ring 1
70 GB/T276-94, 6310 #H7&6310 Bearing 1
71 ZL30D-11-01 R EE TN Torgue convert shell 1
72 04418-03060 H£736 Rivet 4
73 YJ315LD-BPO1 FRAE Rating plate 1
74 YJ320-01000Z TRE R Reducing valve 1
75 YJ315X-000097 BB Seal plate 1
76 ZL30D-11-06 Fahiske Initiative gear 1
77 GB894.1-86, 48 HE48 Snap ring 1
78 GB/T14626, NPT3/8 F3LEZENPT3/8 Square pipe plug 1
W TRV BBERAR 27



SHANTUI FHEM FHEMH SHANTUI

= =5 = F P =
El8 YJ315LDiE hZTE5EEs Fs 45 &R 2
- POS. NO. PARTS NO. DESCRIPTION QTY
Fig8 Torque converter
79 GB/T825-1998, M16 B IRNIRET Eye bolt 1
R 80 YJ3155-00007 BRALE Riser vent joint 1
10 < 81 YJ315LD-00001 IX 51560 2R 5 Drive oil pump shaft 2
© © 82 YJ3155-00011-1/2/3/4 k5 Adjust gasket 1
N 3 © N
[sp} sp}
N Yol
© N
3 - | & N
©
&
N 3 ]
N~
Q g | S 3
L{) -
N 3 N N
N o
=5} N
E 5 g & o
8 / -
o] [co]
7o) e} —
o ~
v ~
(o]
< e
o) ™
To]
Yo}
~ 2
{o]
,\ B
N~ ™ <
© A -
~
N
- &
N
~ © -

71 72 73

16

70

5 6 7 8

65 28 66 67 68 69

41
39 40 417 42 43 44 45 46 47 48 49

28 L TR B IRA T ¥ TR B B RA T 29



SHANTUI ey

[E19 SL30W FEiEIRM R L (-03100)
Fig9 Transmission control system

T

R R

sl
. : |

30 L #E TREAM AR B IR A F

SHANTUI

ZHEM

Fs FHS HFR HE
POS. NO. PARTS NO. DESCRIPTION QTYy

1 DG930B-03101 4R Fixed plate 1

2 DG930B-03102 Bt X rod clevis 1

3 DG930B-03103 tHEH pin 1

(1) GB5781-86, M12 x 25 M 12 x 25 bolt 2

(2) GB93-87, 12 #FE12 washer 2

(3) GB95-85, 8 #HE 8 washer 1

4) GB91-86 FFO%$8 2*14 forelock 1

WL TENMAR B B RA R

31



SHANTUI

SHEM

E10 SL30OWRKEIRHNFEZ(-03200)
Fig10 H/L speed control system

™

(=R

By =

32

2 (1)2)

[IrRl
—

8

(7)6) 9

1
I
i

L #E TREAM AR B IR A F

FHEH SHANTUI
FSs EH4S AR #HE
POS. NO. PARTS NO. DESCRIPTION QTY
1 ZL30G Il -03201 B iR Connect plate 2
2 ZL30G Il -03202 £ %l Pin 2
3 ZL30G Il -03203 BT Control lever 1
4 ZL30G Il -03204 g Rocker arm 1
5 ZL30G Il -03205 5 b Pin 1
6 ZL30G Il -03206 Xz Set plate 1
7 ZL30G Il 03207 FRE Rein sleeve 1
8 ZL30G Il -03208 IR Baffle 2
9 ZL30G Il -03209 wE Bush 2
10 ZL30G Il -03210 AL Dirt—proof boot 1
11 ZL30G Il -03211 E#R Press plate 1
(1) GB95-85, 8 B Washer 2
(2) GB91-86, 2x25 FO%H Pin 3
(3) GB95-85, 10 H Washer 1
(4) GB5781-86, M12 x 25 LS Bolt 2
(5) GB93-87, 12 B Washer 2
(6) GB5781-86, M10 x 20 Lo Bolt 2
(7) GB93-87, 10 #E Washer 2
(8) GB93-87, 5 B Washer 4
9) GB818-85, Mb x 20 LEY D Bolt 4
W TRV BBERAR 33



SHANTUI FHEM FHEMH SHANTUI

El11 BYD4208 ;Eﬁ'fﬁ FS EHS AR #H=E
. - POS. NO. PARTS NO. DESCRIPTION QTY
Fig11 Transmisson
1 BD08-00001 far Casing
2 BD08-00000L (73 Name plate
3 GB827-86, 2x6 FRIR I £T2%6 Trademark rivet 4
4 BD08-03000 X B Bracket 2
5 GB5783-86, M16x75 NABHEM16x75 Bolt 6
6 01602-11648 HEHE 16 Washer 8
7 GB6170-86, M16 NABEMI6 Nut 8
8 GB5783-86, M10x25 NABEME M10x256 M10x25 Bolt 18
9 01602-11030 #E10 Washer 57
10 BD08-00002 brogd End cover 1
11 BD08-00006 ®Hp Paper gasket 2
12 BD08-00004 VEEZSTS Adjust ring 1
13 BD08-00005 kg %2 Adjust bolt 2
14 GB5783-86, M16x6 NALIEEMI6x6  Bolt 2
15 BD08-00003 IEE A Lock plate 2
16 BD08-00007 T\ Ghis = Import shaft end cover 1
17 BIU-19822 JHE45x62x12 Oil seal 1
18 BD08-00008 o Bl 4hin 3 Middle shaft end cover 1
19 BD08-00010 ®Hp Paper gasket 1
20 BD08-00009 =D RCE ST Ward oil cover adjust ring 1
21 GB6170-86, M8 M8 Nut 6
22 GB93-87, 8 S8 Washer 14
23 BD0O8D-07001 3k Joint 1
24 BD08D-07002 Bh Gasket 1
25 WL-100X100-J i Qil filter 1
26 GB5783-86, M8x25 1 M8x25 Bolt 6
27 BD08D-07003 REREsk Flange joint
28 GB5783-86, M8x30 7~ B 124 M8x30 Bolt 4
29 07000-03045 OB 45X51X3.5 O-ring 1
30 BD08-00020 BER S Gasket 1
31 BD08-00022 HIER Oil pan 1
32 BD08-00037 R HE Oil-suction tube 1
33 BD08-00038 K AWEER Magnet 1
34 07002-02434 OF HE O-ring 1
35 07044-12412 12 3K Plug 1
36 07000-03035 OB 35X41X3.5 O-ring 1
37 BD08D-15000 HE R Vitta assembly 1
38 GB5783-86, M18X25 NAIREAE M18X25 Bolt 4

34 L TR B IRA T ¥ TR B B RA T 35



SHANTUI

E11 BYD4208 ZFi®fH
Fig11 Transmisson

36

ey EyT SHANTUI
FSs EHS AR #HE
POS. NO. PARTS NO. DESCRIPTION QTY
39 BD08D-14000 HEE B A(EMR) Vitta cover assembly(contain oil 1
dipstick)
40 BD08-00036 # Gasket 1
41 BD08-00036A O %I E O-ring 1
42 BD08-00031 KNif 3= Big end-cover 1
43 BD08-00032 WE Shaft sleeve 3
44 BD08-00033 B R Gasket 3
45 BD08-10002 SEHE Outside shaft sleeve 3
46 BD08-10001 B UG Enter—oil end cover 3
47 GB119-86, A10X40 ENLE A10X40 Place pin 1
48 GB70-85, M10X30 AR N A IR Bolt 13
M10X30
49 BD08-00029 B HAIEEE S Front export shaft adjust gasket 148
50 BD08-00030 B 87 H b 35 35 Front export shaft cover 1
51 BAUBSLX2 JHE 65X90X10 Oil seal 2
b2 GB5783-86, M10X30 | /<AL 1#24 M10X30 M10X30Bolt 35
53 BD08-05100 WX 3EE Aerator cover 1
54 GB39-88, M6 7 12 M6 Square nut 1
55 BD08-05001 BR A Aeration piece 1
56 BD08-05002 WE Sleeve 1
57 BD08-05003 xE R Maze piece 5
58 BD08-05004 fHRE Washer 4
59 BD08-05005 KR Long bolt 1
60 BD08-05006 Fik Shell 1
61 BD08-00024 wH Paper gasket 1
62 BD08-04001 =R Casing cover 1
63 BD08-04002 =Pk Ward oil cover 1
64 GB867-86, 4X18 FELHET4X18 Rivet 4
65 BD08-00025 HKH05 Paper gasket 1
66 GB5783-86, M10X35 | 7~ k12t M10X35 M10X35 Bolt 4
67 07043-00108 #23Rc1/8 Plug 6
68 07043-00108 B2 3 Plug Rc1/8 Plug 6
69 GB5783-86, M16x90 N A EEM16x90 Bolt 2
70 ZL30F-08018A A 2R Bracket 1
71 ZL.30F-08015A =k Joint 1
72 ZL.30F-08015B 5 Pin 1
73 GB/T91-1986, 3.2X36 | JF O $43.2X36 Cotter pin 1
W TRV RBERAR W TRV BBERAR 37



SHANTUI

E12 SL30W{Ezh4h. 3R E15F(-04000)
Fig12 Driving shaft and driving axle

17

16

(789 (1)

38

4

3

)@

SHEM

L #E TREAM AR B IR A F

FHEH SHANTUI
FSs EH4S AR #HE
POS. NO. PARTS NO. DESCRIPTION QTY
1 ZL30G Il -04100 BIOR B4 & Front driving axle assembly 1
ZL30G Il —04200 CIREZE DS Front driving shaft assembly 1
3 ZL30G Il -04300 oh (8] 4 7K FEE B Intermediate bearing case 1
assembly
4 ZL30G Il 04400 of (8] 1% = i & Middle driving shaft 1
assembly
5 ZL30G Il -04500 FETHE Main driving shaft 1
assembly
6 ZL30G Il -04600 JEE SRR Rear driving shaft assembly 1
7 ZL30G Il -04700 ®hE Tyre
8 ZL.30G Il -04800 ®iR Rim
9 ZL30G Il -04900 BN E A Rear driving axle assembly 1
10 ZL30G Il —04001 2 Nut 24
11 ZL30G Il —04002 LY Bolt
12 ZL30G Il -04003 B Nut
13 ZL30G Il -04004 L ES Bolt
14 Z1.30G Il -04005 Lo Bolt 20
15 ZL.30G Il -04006 Bz Bolt 8
16 ZL30G Il —-04007 iz Damping space
17 BYD4208(BS428) TR Transmission 1
(1) GB5782-86, M12 x 55 Bz Bolt
(2) GB6170-86, M12 B Nut
(3) GB93-87, 12 HHE Washer 14
(4) GB93-87, 14 B Washer 24
(5) GB93-87, 24 g Washer 8
(6) GB6182-86, M24x 1.5 B SR & Nut 8
(7) GB95-85, 16 B Washer 4
(8) GB93-87, 16 B Washer 4
9) GB6182-86, M16 Sk 45 Nut 4
(10) GB5782-86, M16x 70 LY Bolt 4
W TRV BBERAR 39



SHANTUI

40

E13 FEipliE =R M (XC)
Fig13 Carrier assembly(XC)

SHEM

L #E TREAM AR B IR A F

FHEH SHANTUI
FSs EH4S AR #HE
POS. NO. PARTS NO. DESCRIPTION QTY
1 ZL30-Q.3-3 FREEE Carrier shell 1
2 75200033 WA Bearing cover 2
3 75502600 4 M22 x 90 Bolt 4
4 ZL30-QA.3-2 F B (RIHT)  Pinion gear(front axle) 1
4 ZL60-HA.2-2 FANBIERER(EM)  Pinion gear(rear axle) 1
5 75201829D R (FIHF) Ring gear(front axle) 1
5 75201829C RIE(FH) Ring gear(rear axle) 1
6 75600311 2 S Bearing 1
7 75500003 g Bolt 12
8 GB/T6187-2000, M14 x 1.5 EH M14x15 Nut
9 CzQ320.1.1-4 ERBRER Case half 1
10 CzQ320.1.1-3 ZERENET Case half 1
11 75501980 IR A Bolt 8
12 GB/T6187-2000, M14 x 1.5 28 M14x15 Nut 8
13 CzQ320.1.1-2 FHERBR Thrust washer 2
14 CzQ320.1.1-1 ey sy Side gear 2
15 75200059 + =7 Spider 1
16 75201255 TEUR Planet gear 4
17 75201607 FEURBR Thrust washer 4
18 GB/T297-1994, 30215 & 30215 Bearing 2
19 ZL.30-Q.3-4 EiRFIER Diff. nut 2
20 75200053A WMER Lock plate 2
21 GB/T32.1-1998, M10 x 20 124 M10 % 20 Bolt 2
22 GB/T93-1987, 10 #E 10 Washer 2
23 404325 BERE Adjust spacer 148
24 GB/T297-1994, 30311 & 30311 Bearing 1
25 ZL.30-Q.3-1 HARE Bearing sleeve 1
26 75200036 BE Washer 14
27 ZL30-Q.3-2 K JEE Bearing seat 1
28 GB/T297-1994, 30310 & 30310 30310 Bearing 1
29 ZL30G-05101 BAE Operating cover 1
30 GB/T9877.1-1997, FB80 x JHE FB80 x 100 x 10F  Oil seal 1
100 x 10F
31 GB/T9877.1-1997, FB80 x JHE FB80O x 100 x 10F Qil seal 1
100 x 10F
32 GB/T93-1987, 12 B 12 Washer 1
33 75500006 iy Bolt 1
34 75200040 S Washer 1
35 82050401 EZ R Flange assembly 1
W TEVHRHERAR 41



SHANTUI

E13 FEipliE =R M (XC)
Fig13 Carrier assembly(XC)

SHEM

42

L #E TREAM AR B IR A F

FHEH SHANTUI
F3s E245 2R H=
POS. NO. PARTS NO. DESCRIPTION QTY
36 75200046 B & Dust cover 1
37 82050402 A= Flange 1
38 GB/T93-1997, 14 #E 14 Washer 7
39 75500005 24 Bolt 7
40 GB/T889.2-2000, M30 x 1.5 125 M30x 1.5 Nut 1
W TRV B ERA A 43



SHANTUI

Fig14 Wheel end assembly(XC)

E14 i85/ (XC)

T [
232221

44

2019 18 17

35 36

SHEM SEEM SHANTUI
FSs EH4S AR #HE
POS. NO. PARTS NO. DESCRIPTION QTY
1 CzQ320.3 BB Wheel end assembly 2
79500813A T EE Oil seal seat 1
3 GB/T9877.1-1997, FB150 x JHE FB150 x Oil seal 1
180 x 15-D 180 x 15-D
4 GB/T9877.1-1997, FB150 x sHE FB150 x Oil seal 1
180 x 15-D 180 x 15-D
5 79500823 HH AR Plate 1
6 GB/T297-1994, 32024 & 32024 Bearing 1
7 GB/T6171-2000, M20x 1.5 128 M20x 1.5 Nut 12
8 GB/T93-1987, 20 20 Washer 12
9 75502317A RIRRA Rim bolt 12
10 83020502 ®iE Hub 1
11 GB/T297-1994, 32026 & 32026 Bearing 1
12 76101041 H®E Sleeve 1
13 75501646 12 M85 x 2 Nut 2
14 GB/T858-1998, 85 IE=h 3 85 Washer 1
15 CZQ320.3-1 APE% Sun gear 1
16 75501707C 55 B Seal ring 1
17 ZL30E3-3 RINER Rim nut 12
18 CzQ320.3-3 TEREE Spider 1
19 JB/T972-1977, 24 HEHE 24 Washer 1
20 75500195A I M24x 1.5 Screw plug 1
21 GB/T93-1987, 10 #E 10 Washer 1
22 GB/T5786-2000, M10 x 124 M10x 1.25 Bolt 1
1.25x 25 x 25
23 JB/T972-1977,12 HEHE 12 Washer 1
24 75500842 R M12x1.25 Screw plug 1
25 GB/T5786-2000, M12 x 125 M12x1.25 Bolt 5
1.25%x 25 x 25
26 GB/T93-1987, 12 HHE 12 Washer 5
27 790015448 = Cover 1
28 73520042 BRI IR Block 1
29 GB/T894-1-1986, 42 B 42 Collar 1
30 CzQ320.3-2 TER Planet gear 3
31 GB/T308-2002 Bk 3/8” Steel ball 3
32 CzQ320.3-4 fTER Planet pin 3
33 GB/T309-2000, @6 x 50 RE P6 x50 Roll bearing 63
34 756004568 =L Plate 6
35 CZQ320-2 ¥4 Half shaft 1
W TRV RBERAR W TRV BBERAR 45



SHANTUI FHEM FHEMH SHANTUI

E14 Eﬁij_]lg‘ﬁmxc) FS EHS AR #H=E
Fig14 Wheel end assembly(xc) POS. NO. PARTS NO. DESCRIPTION QTY
36 77000044 e A Adjust pin 1
37 CzQ320.3.1 RSy Ring gear carrier assembly 1
38 Cz7Q320.3-1 % Ring gear 1
39 CzQ320.3-2 S Ring gear carrier 1
40 76101033A e Thrust ring 1

T FT T T T 1T
232221 2019 18 17 161513141312

46 L TR B IRA T ¥ TR B B RA T 47



SHANTUI FHEM FHEMH SHANTUI

15 I{:&ﬂlim FSs EH4S AR #HE
Fig15 Main drive Shaft POS. NO. PARTS NO. DESCRIPTION QTY
1 ZL30G Il —04003 & Nut 8
2 GB93-87, 12 B 12 Washer 8
3 ZL.30 Il -04004 LEY S Bolt 8
4 30-2203072 Fm R Balance plate 1
8 GB93-87, 8 HHE 8 Washer 16

48 L TR B IRA T ¥ TR B B RA T 49



SHANTUI

El16 54 zhih
Fig16 Rear drive shaft

SHEM

50

L #E TREAM AR B IR A F

FHEH SHANTUI
Fs E245 2R H=
POS. NO. PARTS NO. DESCRIPTION QTY
1 ZL30 Il -04001 LESn Nut
2 GB93-87, 12 12 Washer
3 ZL30C Il -04005 LR Bolt
8 GB93-87, 8 #E 3 Washer 16
9 GBb783-86, M8x 10 124 M8 x 10 Bolt 16
W TRV B ERA A 51



SHANTUI F4HEH FHEH SHANTUI
[E117 SL30W rha)4d & [ (-04300) 5 BHS ki i
- - - POS. NO. PARTS NO. DESCRIPTION QTY

Fig17 Intermediate bearing case
1 GB6170-86, M12 & Nut 6
2 GB93-87, 12 B Washer 6
3 GB812-67, M27x 1.5 RZE& Round nut 2
4 GB858-88, 27 B Lock washer 2
5 ZL30 Il -04301 B Washer 2
6 ZL30 Il -04307 ORI B O-ring 2
7 ZL.30 Il -04308 e Paper gasket 2
8 ZL.30 Il -04305 E Flange 2
9 HG4-692-67, SG60x80x 12 | SHE Oil seal 2
10 GB5783-86, M10 x 35 1R A% Bolt 12
11 GB93-87, 10 B Washer 12
12 ZL30 Il —04303 R G = Bearing cover 2
13 GB/T272-94, 7210C/P6 i Bearing 2
14 ZL30 Il -04304 R JEE Bearing seat 1
15 GB5783-86, M12 x 55 LS Bolt 6
16 GB1153-79, M10 x 1 AR QOil cup 1
17 ZL.30 Il -04302 i Shaft 1
52 W TRV RBERAR W TRV BBERAR 53



SHANTUI FHEM FHEMH SHANTUI

[E18 SL30W#; i FE & 4:(-05000) il i s HE
Fig18 Steering hydraulic system POS. NO. PARTS NO. DESCRIPTION QTY

1 DG930B-05100 F EALE K Steering gear assembly 1

2 DG930B-05001 B AR E Qil ruturn hose 1

3 DG930A —05002 BELRR Fitting assembly 1

4 DG930A -05003 REFEER Articulation bolt 1

5 DG930B—-05004 EERN Fitting 3

6 DG930B-05005 #ELK Fitting 2

(2) 3  4(3) (4)5)6) 7 DG930A —05006 B3R Fitting 1

8 SL30W-05007 BELRR Fitting assembly 1

9 DG930A-05009 gF Clamp for tube 2

10 DG930A -05010 RFER Articulation bolt 3

11 DG930A —-05011 WE B Steel tube assembly 2

& . 12 DG930A —-05012 BELRR Fitting assembly 2

ﬂ ‘Dﬂ 1 N T @ 13 DG930A -05013 REEER Articulation bolt 1

‘ (1) JB3616.1-84,26-30 N 22 K5 Clamp 4

\ - (2) JF100-81,13-970 BERE High—pressure hose 1

d on @9 O7©\ - (3) JB982-77,27 HERE Combined washer 2

e (4) CB-FE40FL WRE Gear pump 1

Aop (5) GB5783-86, M10 x 30 g1k Bolt 2

(6) GB93-87, 10 $BHE Washer 4

(15)10 12 (16) 11 (15) 10 o (13)5 a2 9 (11)6) 6(12) Gone N6 7 BZZ-400, b Deflector !

(8) FK-10/16, HERBR Combination valve block 1

(9) JB982-77, 33 HERE Combined washer 1

(10) JF100-81, 25-750 aBERE High—pressure hose 1

(11) GB 5780-86, M10 x 65 124 Bolt 2

(12) JB982-77, 20 HEHE Combined washer 5

(13) JF100-81,13-1300 SERE High—pressure hose 2

(14) HSGF*%80/45BE-EG R E L Steering cylinder 2

(15) JB982-77, 18 HERE Combined washer 8

(16) JF100-81,13-900 aERE High—pressure hose 2

(17) JB982-77, 14 HERE Combined washer 1

(18) JB1000-77, M14x 1.5 IREE Screw plug 1

o4 L TR B IRA T ¥ TR B B RA T 55



SHANTUI ey

56

E119 SL30W I {Eifi = &%t (-06000)
Fig19 Work hydraulic system

(1) @)1 G)6)7) 3(4) (2)3) (10)(6)(7) 6 7

6)30)\(3)2) \2 24/ (31 (8)(9) 4| 5 18(17)(6)(4)T Lo (1) 8(12) (13)(14)

i
il
=——1n

(23)/ (3)(2), (6)(22) (20)(32) \14 /12

(17)(6)
16 15 (21) (14)(19) (17)(6) 13 (16) (19)(14) 11 { 10 (16) 9 (15)(14)

L #E TREAM AR B IR A F

FHHE#H SHANTUI
FS EHS AR #H=E
POS. NO. PARTS NO. DESCRIPTION QTY

1 DG930A-06001 M S AL Steel tube assembly 1

2 DG930A-06002 &+ Clamp for tube 6

3 DG930A-06003 $ME Sl Steel tube assembly 1

4 DG930A-06004 & B Ak Steel tube assembly 2

5 DG930A-06005 3k SR Fitting assembly 2

6 DG930A-06200 & & B #§ Hydraulic tank 1

7 ZL30G Il -06100 TERERANR S 1

Work hydraulic control system

8 SL30W-06006 #E3k B Fitting assembly

9 DG930A-06009 I3k #24E Double-screw bolt 4
10 DG930A-06010 #£3L B Ak Fitting assembly 1
1M DG930A-06011 &K clamp for tube 1
12 DG930A-06012 & clamp for tube 1
13 DG930A-06013 WE B AL Steel tube assembly 1
14 DG930A-06014 3L SRR Fitting assembly 2
15 DG930A-06015 WE B AL Steel tube assembly 2
16 DG930A-06016 $NE B AL Steel tube assembly 2
17 DG930A-06017 WE B AL Steel tube assembly 2
18 DG930A-06018 WE 2R Steel tube assembly 2
19 DG930A-06019A ME B AL Steel tube assembly 1
20 DG930A-06020B S ERE High—pressure hose 1
21 DG930A-06022 FESLIK Fitting 1
22 DG930A-06023 WE B AL Steel tube assembly 1
23 DG930A-06024 RSHAZE Oil inlet hose 1
24 DG930A-06025 FTFF{RIPEE Cylinder rod protect device 1

WL TENMAR B B RA R

57



SHANTUI FHEM FHEMH SHANTUI

[E19 SL30OW IL{ERER S (-06000) e A . o
Fig19 Work hydraulic system POS. NO. PARTS NO. DESCRIPTION QTY
(1) HSGF 3 140/80B-E-EG =B EL Tilting bucket cylinder 1
(2) GB5783-86, M8 x 45 242 M8 x 45 Bolt 24
(3) GB93-87, 8 # B8 washer 8 24
(4) GB3452.1-1992, ¢ 28x 3.55 OFH ¢ 28 x3.55 O-ring
(5) GB5781-86, M10 x 55 24 M10x 55 Bolt 3
1) @)1 G)X6)XT) 3(d) (2)Q3) (10)(6)(7) 6 7 (6) GB93-87, 10 & 10 washer 48
6)30\3)2) \2 24/ (31 ®)(9) 4| 5(18)17)B)4) | L  (11) 8(12) (13)(14) 7) GB6170-86, M10 SR MTO Nut /
e v (8) DF25-2C % #& i) Distribution valve 1
1 = (9) JF100-81,19-880 SERE19 High—pressure hose 4
Om (10) GB5783-86, M10 x 30 #242M10 x 30 Bolt 20
- (11) CBGj2100. CBGg2100 W gear pump 1
(12) GB3452.1-1992, $ 42.5 x 3.55 OFHE ¢ 42.5x3.55 O-ring 1
=l ] (13) GB5781-86, M12x 35 #214M12 x 35 Bolt 4
H[ (14) GB93-87, 12 #1812 washer 14
@\ , (15) GB6170-86, M12 #28 M12 Nut 8
(16) GB3452.1-1992, $ 37.5 x 3.55 O ¢ 37.5x3.55 O-ring 2
[ (17) GB5783-86, M10 x 60 24 M10x 60 Bolt 8
(18) JF100-81,25-1300 SEPLE25 High—pressure hose 1
23)/3)2), 6)22) (2032)\1a /12 (19) GB5780-86, M12 x 120 %#@l\mzmzo Bolt 2
(17)(8) (20) JF100-81,19-950 SERE 19-950 High-pressure hose 4
16 15 (1) (14)(19) (17)(6) 13 (16) (19)(14) 11 ( 10,(16) 9 (15)(14) (21) | JF100-81,19-510 SERE 19-510 High—pressure hose 4
: (22) GB5781-86, M10 x 25 #24#M10x 25 Bolt 15
(23) GB3452.1-1992, ¢ 22.4x3.55 O ¢ 22.4x3.55 O-ring 4
\§ 7 / (24) HSGF 3% 110/63A-E-EG ZEFH B ELLifting cylinder 2
:d mﬂ%:@j — / (25) GB5780-86, M12 x 140 242 M12 x 140 Bolt 2
a5 (26) GB1235-76, ¢ 50x 3.1 O ¢ 50 x 3.1 O-ring 1
f (27) GB5780-86, M12x 110 #2H#M12 x 110 Bolt 2
(28) GB982-77, 42 2H4&# 42 Combined washer 1
(29) JB3616.1-84, 57-62 WML FHE(57-62) Clamp 2
(30) GB5781-86, M10x 16 #24M10 x 16 Bolt 2
(31) $ 30*715 BRZBIPE ¢ 30%715 2
(32) $30%800 L3P E ¢ 30*800 4
(33) GB3452.1-1992 "O"#YFE 56*3.55 1

o8 L TR B IRA T ¥ TR B B RA T 59



SHANTUI FHEM FHEMH SHANTUI

El20 SL30W T{EHERMRS (-06100) il i s HE
. . POS. NO. PARTS NO. DESCRIPTION QTY
Fig20 work hydraulic control system
1 ZL30G Il 06101 EHEX yoke 2
2 ZL30G Il 06102 [E#R press plate 2
3 ZL30G Il -06103 FHRE rein sleeve 2
4 ZL30G Il -06104 #BHFF control rod 2
5 ZL30G Il -06105 % 4T connect rod 2
6 ZL30G Il —06106 EREX yoke 6
7 ZL30G Il —06107 $H%h pin 8
9 ZL30G Il —06109A %2 bracket 2
10 ZL30G Il 06110 #j shaft 1
11 ZL30G Il 06111 # gasket 4
12 ZL30G Il -06112 P2 rocker arm 2
13 ZL30G Il -06113 ¥ Z8 bracket 1
14 ZL30G I -06114 KHHE joint sleeve 2
15 ZL30G Il -06115 #£H pin 4
16 ZL30G Il -06116 X FE bracket 2
17 ZL30G Il -06117 B E dirt—proof boot 2
18 ZL30G Il -06118 #$%E bush 2
19 ZL30G Il 06119 #h shaft 1
(1) GB95-85, 12 SE# washer 2
(2) GB91-86, 2*30 FF O %8 forelock 6
(3) ®6*1500 HERI %5 push—pull flexible shaft 2
(4) GB93-87, 5 #1[E washer 8
(5) GB818-85, Mbx14 12ET screw 8
(6) GB6171-86, M10*1 128 nut 4
(7) GB95-85, 8 S washer 6
(8) GB95-85, 10 B8 washer 4
(13) GB93-87, 10 #1[E washer 12
(14) GB5781-86, M10x25 1244 bolt 8
(15) GB71-85, M10%*10 TR silk 2
(16) GB5783-86, M12*40 1244 bolt 4
(17) GB93-87, 12 & washer 8
(18) GB6170-86, M10 ¥R nut 4
(19) GB/T5801-94, NKI22/16 E A& (42 2 51) bearing (thin) 4
60 W TRV RBERAR W TRV BBERAR 61



SHANTUI FHEM FHEMH SHANTUI

El21 SL30W ik it 762 m (-06200) il i s HE
Fig21 Hydraulic tank assembly POS. NO. PARTS NO. DESCRIPTION QTY
1 DG930A-06201 R S A 1R Hydraulic oil tank 1
2 DG930A-06202 #H \Washer 1
3 DG930A-06205 = Cover 1
4 DG930A-06206 = Disk 1
5 DG930A-06207 BEk Magnet 1
o 6 DG930A-06208 = Cover 1
= 7 DG930A-06209 s Filter 1
- (1) GB6170-86, M16 2 Nut 5
N (2) GB93-87, 16 # Washer 5
<[+ (3) GB5783-86, M16 x 45 1248 Bolt 5
— (4) GB93-87, 8 $BHE Washer 9
=~ % s N (5) GB5781-86, M8 x 16 215 Bolt 4
= = e = " z‘i (6) ZL.30-01-JYLQO,11A- A0 E RS Qil-filling strainer 1
- 180um
. (7) GB5781-86, M10 x 25 244 Bolt 18
‘ (8) GB93-87, 10 HHE Washer 18
N ‘ 9) GB1235-76, ¢ 180 x 5.7 O & O-ring 1
{*@ e (10) GB1235-76, ¢ 140 x 3.1 O & O-ring 2
£ 2 (11) JB1000-77, M27 x 2 S Plug screw 1
(12) JB982-77, 27 HEHE Combined washer 1
T § B S (13) | GB5781-86, M8 x 25 21 Bolt 5
- ) (14) YWZ-127 WAL Level gauge 1
8
< -

62 L TR B IRA T ¥ TR B B RA T 63



SHANTUI

64

El22 5L
Fig22 Distributor valve

FHEM

L #E TREAM AR B IR A F

FHEH SHANTUI
FSs EH4S AR #HE
POS. NO. PARTS NO. DESCRIPTION QTY

1 GB91-86, 4 x 20 8 4x20 Pin 2
2 GB97.1-86, 12 H#E 12 Washer 2
3 FPF32-1 H Pin 2
4 GB1235-76, ¢ 3.5x3.1 ORIZHBE ¢3.5x3.1 O-ring 4
5 FPF32-2 R Spring seat 2
6 GB893.1-86, 65 B 65 Snap ring 2
7 GB3452.1-82, $40x3.55 | OEZHE ¢40x3.55 O-ring 4
8 FPF32-4 ) Check valve 3
9 GB5782-86, M12 x 120 2 M12x 120 Bolt 2
10 GB6170-86, M12 EEM12 Nut 4
11 GB93-87, 12 #HE 12 Washer 4
12 FPF32-5 [33§% Valve body 1
13 FPF32-6 3L R Tilt spool 1
14 FPF32-7 MEER Lift spool 1
15 FPF32.1-11 FHRE Sleeve 1
16 FPF32.1-10 F S Main spool 1
17 FPF32.1-9 FiREE Main spool spring 1
18 FPF32.1-8 ) B Valve seat 1
19 GB3452.1-82, $37.56x3.65 | O&Z# B $37.5x3.5 O-ring 1
20 FPF32.1-7 S Relief poppet 1
21 FPF32.1-6 R Spring seat 1
22 GB3452.1-82, $30x2.65 | OBHHE 630x2.65 O-ring 2
23 FPF32.1-5 i Spring 1
24 FPF32.1-4 SE Relief poppet body 1
25 FPF32.1-3 & 22 3F Adjusting screw 1
26 GB6173-86, M10x 1 EH M10x1 M10x 1 Nut 1
27 FPF32.1-2 B Gasket 2
28 FPF32.1-1 PEEEG Lock nut

29 FPF32-8 IR Spring retainer 2
30 FPF32-9 S Back spring 1
31 FPF32-10 R Spring seat 1
32 FPF32-11 B Seat 1
33 FPF32-12 BRI E Tilt ruturn sleeve 1
34 FPF32-15 iR Pad 2
35 FPF32-14 $E Washer 1
36 FPF32-13 R[] HR) o B Check valve spring 3
37 Z1.30-06-DIAN 3 Washer 4
38 GB308-77, ® 11 Bk ® 11 Steel ball 2
39 FPF32-16 o Spring 1

W TRV BBERAR 65



SHANTUI FHEM FHEMH SHANTUI

El22 4t Fs FHS HFR HE
FigZZ Distributor valve POS. NO. PARTS NO. DESCRIPTION QTY

40 FPF32-17 BERMNE Spring return sleeve 1

41 FPF32-18 o T Spring seat 1

42 FPF32-19 ENE Sleeve 1

43 GB5782-86, M8 x 25 124 M8 x 25 Bolt 8

44 GB93-87, 8 $HE 8 Washer 8

45 GB1235-76, ®32x 3.1 OBIZFHBD32x3.1 O-ring 3

46 FPF32-20 IREE Plug screw 1

47 FPF32-21 123K Plug screw 3

48 GB1235-76, ®32x 3.1 OZIZE B ©32x3.1 O-ring 3

49 FPF32-23, M12 x 140 124 M12 x 140 Bolt 2

50 GB1235-76, ®22x2.4 ORIZHBD22x2.4 O-ring 1

51 FPF32-22 B Plug screw 1

52 FPF32-3 = Sleeve 2

53 Q/ZB336-77, 40 b5 R B 40 Dust ring 2

66 L TR B IRA T ¥ TR B B RA T 67



SHANTUI SHEM SHEM

SHANTUI

El23 SL30W{T% iz &% (-07000) FS =4S &5 e
Fi923 Travelling crane brake System POS. NO. PARTS NO. DESCRIPTION QTY
1 DG938-07001 B HIEEE Pipe, front alxe brake 1
2 DG938-07002 3 IEHM12 x 1.25 Articulation bolt 6
'" 3 DG938-07003 R¥ERELA Fitting 3
4 DG938-07004 2 3L1K Fitting 3
5 DG938-07005A BIIIAZRFHSE Airinlet hose 1
6 DG938-07006 PIWT RS & Air hose 1
7 DG938-07007 SEAHSE Air outlet pipe 1
8 DG938-07008 ek Fitting 1
9 DG938-07028 B£3L{K Fitting 1
10 DG938-07010 JEIAZRFSE Airinlet hose 1
1 DG938-07011 H0sd#R S AL Oil-nipple assembly 1
12 DG938-07012A =18 2R Air reservoir assembly 1
13 DG938-07013 BREHSE Airinlet hose 1
14 DG938-07034 SEFRHASE Airinlet hose 1
15 DG938-07015 A FIZEE Oil pipe, rear alxe right brake 1
16 DG938-07016 F 48 Fixing bracket 1
17 DG938-07017 KIFBHEMI12 x 1.25 Articulation bolt 1
18 DG938-07018A &S B E S50 RS EAIr inlet pipe 1
3 19 DG938-07019 =@k “T" connector 1
< | 20 ZL50G2-07016A #3L Fitting 1
© | p g - i 21 ZL50G2-07043 #3414 Fitting 2
D X | gi 9 22 ZL50G2-07044 #3L1A Fitting 1
o : : } RN 23 DG938-07023 BIHT A FIZE% Oil pipe ,front alxe right brake 1
S : } 2 24 DG938-07024 B ZERZE%E Oil pipe ,front alxe left brake 1
\ \ g 25 DG938-07029 =@ “T" connector 2
1 B ﬂ‘ o 26 DG938-07030 JE¥Z& #ZEE Oil pipe , rear alxe brake 1
‘ 27 DGY38-07031 JEHFHEHE Oil pipe, rear alxe inlet 1
28 DG938-07032 X IEI2H Articulation bolt 1
29 DG938-07033 FTREEE Airinflating device 1
30 DG938 ( F& ) —07007 S EHHSE Air outlet pipe 1
( BBAER & 4L A cummunis engine use )
31 ZL30G Il (D)-07012A G5 E B AL Air hose assembly 1
(&#R & B ADETZ engine use )
s 2 1. ERPHT LIV FH30, FEH7,
2. FEMHRKR KB I0431,
68 W TRV RBERAR W TRV BBERAR 69



SHANTUI S FHHE#H SHANTUI
El23 SL30WITHEHIBZE S5(-07000) Fs ZHS BFR yE
FI923 Travelling crane brake System POS. NO. PARTS NO. DESCRIPTION QTY
(1) JB982-77, 12 HEHE 12 Combined washer
(2) GB5781-86, M12 x 30 24 M12 x 30 Bolt
(3) GB6170-86, M12 268 M12 Nut
(4) GB93-87, 12 #E 12 washer
(5) JB982-77, 22 2548 22 Combined washer
(6) XM60C-3514002 SHIENIE Air brake valve
(7) GB5781-86, M8 x 20 124 M8 x 20 Bolt
(8) GB93-87, 8 #[ 8 washer
(9) ZD200x 8 #L# Clip
(10) JB982-77, 14 53 [ 14 Combined washer
- (11) SH380A-3511002 SHIK S E 28 HE ) Combined valve of water
o (12) | GB6170-86, M10 $26 M10 Nut 2
: (13) GB 93-87, 10 #[E 10 washer 2
% (14) GB 5781-86, M10x 25 12/ M10 x 25 Bolt 2
3 (15) STR-3533002 FEIAKIE Manually controlled drain valve
) (16) ZL20A =S A0/ Air boosting pump 2
T (17) GB5781-86, M12 x 20 12+ M12 x 20 Bolt 2
(18) JN150-3720001 #HIENATFF 5= Brake lamp switch 1
2 (19) SH-40-TSK-L.1/2" SahREEE S pneumatic fast joint 1
o
- H o
s SR I 8
- ! %\ﬁ
Q| I o
S | s
| 2
| ————rg @
70 W TRV RBERAR W TRV BBERAR 71



SHANTUI FHEM FHEMH SHANTUI

24 E\.ﬁ“ﬂ]ﬁﬂ FSs EH4S AR #HE
Fi924 Air brake valve POS. NO. PARTS NO. DESCRIPTION QTY

1 N161BK-3514001 WEESFIEIR  Tow—circuit air brake valve 1

2 Z130-07-gzdf-01 £H ¥ Pin 1

3 Z130-07-0gzdf-02 £ % Pin 1

4 GB95-85,10 BE Washer 4

5 GB91-86,®2 x 20 FOH Cotter pin 4

®2x20
6 ZI30-07-gzdf-03 T B B AR Brake pedal 1

72 L TR B IRA T ¥ TR B B RA T 73



SHANTUI

74

[E25 SL30WFHlzhE& St (-08000)
Fig25 Hand brake system

4

5 6 717

(1)

FrE M
B

®) 11

( [T

]
=

L #E TREAM AR B IR A F

FHEH SHANTUI
FSs EH4S AR #HE
POS. NO. PARTS NO. DESCRIPTION QTY
1 ZL.30F-08001 125 Nut 1
2 ZLL.30F-08002 121 Screw cap 1
3 ZL30F-08003 o Spring 1
4 ZLL30F-08004 o Spring seat 1
5 ZL.30F-08005 T Shank 1
6 ZL30F-08006 BT Control arm 1
7 ZL.30F-08007 1EEIT Lock pawl 1
8 ZL.30F-08008 £H ¥ Pin 1
9 ZL.30F-08009 £ % Pin 1
10 ZLL30F-08010 Xz Bracket 1
11 ZL.30F-08011 £ % Pin 1
12 ZL.30F-08012 BEEX Clevis 1
13 ZL30F-08013 ik B Cable assembly 1
14 ZL.30F-08015 BiEX Clevis 1
15 ZL.30F-08016 £ ¥ Pin 1
16 ZL30F-08100 = Cover 1
17 ZL.30F-08017 T Sleeve 2
18 ZLL30F-08018 Xz Bracket 1
(1) GB863.1-86, 4x 12 #NET Rivet 1
(2) GB95-85, 6 HE Washer 1
(3) GB91-86, 2.5 x 25 FO%H Forelock 3
(4) GB95-85, 10 HHE Washer 2
(5) GB 6170-86, M8 2 Nut 4
(6) GB5781-86, M8 x 30 LS Bolt 4
(7) GB93-87, 8 #HE Washer 4

WL TENMAR B B RA R

75



SHANTUI FeHEH FoHEH SHANTUI
E26 SL30WHIZEZRE AL (-09000) Fs BHE B HE
. POS. NO. PARTS NO. DESCRIPTION QTY
Fig26 Front frame assembly
1 DG930A-09100 BIZEZR Front frame 1
2 DG930A-09200 FIER Front cover 1
3 DG930A-09300 L] Shaft
4 DG930A-09400 L] Shaft
5 DG930A-09500 L Shaft
= 6 DG930A-09001 LR Lock plate
7 DG930A-09002A Pan
® 8 DG930A-09003A = Sleeve 1
9 DG930A-09004A % Shaft 1
T @J 10 DG930A-09005 723 Screw seat 2
N m o 1M DG930A-09006 BREBE Joint bolt 2
12 DG930A-09007 E#R Press plate 1
13 DG930A-09008 E1R Press plate 2
14 DG930A-09009A #h Shaft 1
3 15 DG930A-09010A = Sleeve 1
16 DG930A-09011A # Backing 2
Z a: 17 DG930A-09700 % Shaft 2
\ 18 DG930A-09012B Bk Joint 4
B 19 DG930A-09013B Nisk=i Oil pipe 2
— 20 DG930A-09014 #E Washer 2
L d B \ 21 DG930A-09015 E#R Press plate 1
B \ (1) GB5783-86, M10 x 20 1245 Bolt 4
ol Y g (2) GB93-87, 10 HE Washer 8
§ 5 (3) GB1152-79, M10x 1 AR Oil cup 9
;f § (4) JB982-77, 10 HEHE Combined washer 8
- e - # i (5) GB5783-86, M12 x 25 24t Bolt 18
(6) GB93-87, 12 H Washer 18
o o Q (7) GB5783-86, M24 x 60 214 Bolt 2
T ~ (8) GB93-87, 24 BE Washer 2
& O > (@) GB 6170-86, M24 85 Nut ?
(10) GB95-85, 16 HHE Washer 5
(11) GB 6182-86 M36 x 2 B Nut 2
(12) SJM03-1, 70 B Scraper seal 2
(13) GB304.5-76, GEGOES KA Joint bearing 2
(14) GB5783-86, M16 x 35 1244 Bolt 5
(15) GB93-87, 16 g Washer 7
(16) GB5783-86, M16 x 30 244 Bolt 2
76 WL TR O ERATR W TEVHRHERAR 77



SHANTUI FHEM FHEMH SHANTUI

El27 SL30W B&ERER Fs B 2 i
(BECA6110-125G5-DG1B B WP6G125E22 & Fh#l) (-10000) POS. No. PARTS NO. DESCRIPTION ary
Fig27 Rear frame assembly 1 SL30W-10100 2K frame 1
3 SL30W-10001 BLE £ counter weight
4 SL30W-10002 253 |4 draft shaft
5 SL30W-10300 BIZ=28 quxiliary frame
N 6 SL30W-10400 B33 Z hood
e I 7 SL30W-10500 B2 4% mounted plate
S 8 SL30W-10600 B =424 auxiliary frame shaft 2
% 9 SL30W-10003 # A gasket 2
= 10 SL30W-10004 £ sleeve 2
§ 11 SL30W-10005 EEIB42 joint bolt 4
= 5 12 SL30W-10006 .08 washer 2
z o D % 13 SL30W-10700 i [6) 514 steering cylinder shaft 2
= & 14 SL30W-10007 SHE oil pipe 1
® g 15 SL30W-10008 S oil pipe 1
® 16 SL30W-10009 S washer 4
s e (1) GB93-87, 20 # washer 4
_ i;fi{igﬁiii o) (2) GB5783-86, M20x40 #2445 bolt 4
% H N (3) GB93-87, 12 #8 washer 12
) [ =] (®) GB5781-86, M16x55 1244 bolt 4
/f L] - | H (7) GB93-87, 16 #[8 washer 4
— “ ) 8) GB6170-86,M16 #2655 nut 4
) j [ (9) GB5781-86, M12*25 #24% bolt 12
@ e > ﬂ (10) JB982-77, 10 &3 combined washer 8
= = (11) GB1152-79, M10*1 SHAF oil cup 4
1] (12) GB5780-86, M30x200 24 bolt 4
= p==—— (13) GB6170-86, M30 #21 nut 4
(14) GB93-87, 30 A washer 4
i
| —T———1 11 |
L] 1 o ————
< <
a/%a
O ] J
?J H é\ﬁé ° | NeT e

/8 L TR B IRA T ¥ TR B B RA T 79



SHANTUI FHEM FHEMH SHANTUI

E28 SL30W JF %22 £ 5 (E26BT5.9-C13043h#L) (-10000) 75 EHS & e
. POS. NO. PARTS NO. DESCRIPTION QTY
Fig28 Rear frame assembly
1 DG938(F)-10100 ZEZR4K frame 1
2 DG938(k&)-10001 BZE £ counter weight 1
3 DG938(5k)-10002 253 |%h draft shaft
- 4 DG938(FE)-10300 BIZ=28 quxiliary frame
é 5 DG938(&)-10500 SHS 88 oil cooler seat
8 T o 6 DG938(&)-10600 B ZE 224 auxiliary frame shaft 2
- 7 DG938(&R)-10003 H 5 gasket 2
S 8 DGY38(8)—10004 £ sleeve 2
o~ 9 DG938(&)-10005 K242 joint bolt 4
5| 10 DG938(gE)— 10006 [ washer 2
% 11 DG938(F)-10700 6 F1%h steering cylinder shaft 2
i‘g o 12 DG938()—10007 SHE oil pipe 1
- s 13 DG938(f)-10008 SHE oil pipe 1
© 14 DG938(kk)-10009 4 washer 4
© ¥ 15 DGI38(8E)-10400 5547 % hood i
) GB5781-86, M16x55 #2#% bolt 4
) GB93-87, 16 & washer 4
) GB6170-86, M16 428 nut 4
) GB5781-86, M12*25 #242 bolt 12
) JB982-77, 10 &% combined washer 8
) GB1152-79, M10*1 AR oil cup 4
) GB5780-86, M30x200 #242 bolt 4
) GB6170-86, M30 26 nut 4
= (9) GB93-87, 30 2% E washer 4
(10) GB5783-86, M20*40 #24% bolt 4
- (11) GB93-87, 20 .58 washer 4
. . (12) GB93-87, 12 #[8 washer 12
e ——
L E 3' <§: o em—— o
— a%a
O 1] il
. >~
AT A ot

80 L TR B IRA T ¥ TR B B RA T 81



SHANTUI F4HEH FHEH SHANTUI
[E129 SL30W {3 E 5 /(-11000) il i s HE
FigZ9 Work implement assembly POS. NO. PARTS NO. DESCRIPTION QTY
1 ZL30G I -11100 F 3k Bucket 1
2 ZL.30G I -11200 ZEAF Link rod 1
Z1.30JG-11200 EAF Link rod 1
3 ZL30G Il 11300 BnE Rocker arm 1
g S ZL30JG-11300 2 1 Rocker arm 1
“ﬂg N = 4 DG930A-11400A I ahE Extended movable arm 1
| o] DG930A-11400B KBEN Long arm giant 1
= 5 ZL30G Il -11500 i Shaft 2
N 6 ZL30G Il -11600 i Shaft 2
of3| @ < 7 ZL30G Il ~11700 i Shaft 1
8 ZL30G I -11800 h Shaft 2
9 ZL30G Il =11900 h Shaft 1
10 ZL30G Il =11001A HWE Bush ring 1
§ 11 ZL30G Il -11002 g Stop cover 4
| 12 ZL30G Il 11003 % Stop cover 2
:(F s 13 ZL30G Il -11004 WE Bush ring 2
s 14 ZL30G Il -11005 EEX Clevis 2
i 15 ZL30G Il -11006 ESS Bush ring 1
16 ZL.30G Il -=11007 WHE Bush ring 2
17 ZL30G Il =11008 k- Adjusting pad 10
18 ZL30G Il =11009 VEEE Adjusting pad 148
19 ZL30G 11 -11010 E1R Pressure plate 6
20 ZL30G I =11012 g Adjusting pad 8
N 21 ZL30GB-11100-1 = Bucket teeth 6
; ZL30GB-11100-2 3 Corner bucket teeth 2
(1) SJMO03-1, 60 B 4 B 60 Scraper seal 8
(2) GB5783-86, M16 x 30 LE¥ S Bolt 8
(3) GB304.5-81, GEBOES KA Knuckle bearing 3
(4) GB5783-86, M16 x 45 LEY S Bolt 8
(5) GB93-87, 16 H Washer 16
(6) GB1152-79, M10x 1 AR Oil cup 8
(7) GB71-86, M10x 35 BRET Screw 2
(8) GB8-88, M20 x 65 24 Bolt 14
(9) GB93-87, 20 BHE Washer 14
(10) GB56-86, M20 =& Nut 14
82 W TRV RBERAR W TRV BBERAR 83



SHANTUI

SHEM

E30 SL30OWITH & E RSt (-12000)
Fig30 Transmission hydraulic system

1(23)25 2 (11)(9) (1) 3 4(2)(3)21(6) 22 5 6(4)

==§:§=={:§|= )
e i
.
(10)(11)(12) 17(2) (21)15
(13) (14) (15)16 (16)(17)(18) 24 (19)

=""=.7=_\

i

22)13]  \12 9(5) \8(2)

11(24) 10(23) 7(4) (25)(4)

84

L #E TREAM AR B IR A F

FHEH SHANTUI
FSs EH4S AR #HE
POS. NO. PARTS NO. DESCRIPTION QTY
1 SL30W-12001A REEEE Joint bolt 1
2 SL30W-12002 PN Fitting 1
3 DG930A-12003 BEELER Joint assembly 1
4 DG930A-12004 BIEER Joint bolt 1
5 DG930A-12005 BEELRR Joint assembly 1
6 DG930A-12006 B EiEs Joint bolt 1
7 DG930A-12010 LK Fitting 1
8 DG930A-12008 o 323k QOil retune joint 1
9 DG930A-12007 o H & Oil return hose 1
10 SL30W-12010 N Fitting 1
11 SL30W-12011A WE B Steel tube assembly 1
12 DG930A-12022 EL R Fitting assembly 1
13 DG930A-12018 IR & Inlet oil hose 1
14 DG930A-12017 WE R Steel tube assembly 1
15 DG930A-12016 ELK Fitting 1
16 DGY930A-12014 LK Fitting 2
17 DG930A-12013 EL K Fitting 2
18 SL30W-12018 LK Fitting 1
19 DG930A-12015 BREETER Polyurethane hose assembly 1
20 DG930A-12025 ELR Fitting 1
21 SL30W-12021 EHE QOil return hose 1
22 DG930A-12027 ZELK Fitting 1
23 SL30W-12023 1R 7G3/8" Plug screw 1
24 DG930A-12026 B Ruturn oil filter 1
25 SL30W-12025 BEELRR Joint assembly 1
W TRV BBERAR 85



SHANTUI

SHEM

E30 SL30OWITH & E RSt (-12000)
Fig30 Transmission hydraulic system

pup
«/"ﬁ\\
N

(10)(11)(12) 17(2)

(13) (14) (15)16 (16)(17)(18)

14

(19)

11(24) 10(23)

1(23)25 2 (11)(9) (1) 3 4(2)(3)21(6) 22 5 6(4)

9(5) \8(2)

7(4) (25)(4)

86

L #E TREAM AR B IR A F

FHEH SHANTUI
FSs EH4S #HE
POS. NO. PARTS NO. DESCRIPTION QTY

(1) CBFE-315 HHR Gear pump 1
(2) JB982-77, 27 HAEHEB Combined washer 5
(3) JF100-81,10-420 B &k Hose joint 1
(4) JB982-77, 22 HEHE Combined washer 4
(5) JB3616.1-84,34-38 ~5 2
(6) JB3616.1-84,20-24 5 2
(7) JF100-81,16-800 B sk Hose joint 1
(8) YJ315LD-1 EHBE Seal washer 1
(9) GB5783-86, M10 x 30 24 2
(10) GB 6170-86, M10 =& 8
(11) GB93-87, 10 g 10
(12) GB5781-86, M10 x 40 Lo 8
(13) ZL30G-12- JYLQQ LS E 28 1
(14) JF100-81,19-1000 B sk Hose joint 1
(15) JB982-77, 42 HEHHE Combined washer 2
(16) GB5783-86, M12 x 30 24 2
(17) GB93-87, 12 e 2
(18) GB95-85, 12 e 2
(19) JF100-81, 19-1400 B &k Hose joint 1
(20) JF100-81, 19-1700 Bk Hose joint 1
(21) JB982-77, 33 HEHE Combined washer 1
(22) JB3616.1-84,40-45 ~5 2
(23) JB982-77, 24 HEHE Combined washer 3
(24) JB982-77, 14 HEHHE Combined washer 1
(25) JB1000-77, M22x 1.5 B3 Plug screw 1

WL TENMAR B B RA R

87



SHANTUI FHEM FHEMH SHANTUI

E]31 SL30W F{&HE (-13000) Fs THE Gl BE
Fig31 Bodywork collocation POS. NO. PARTS NO. DESCRIPTION QTY
1 SL30W-13100 BRI front dashboard 1
SL30W-13200 a8 bench 1
SL30W-13300 TEfE tool box 1
SL30W-13400 BEEE hood (E2CA6110- 1
125G5-DG1B&Eh#1)
4 SL30W(D)-13400 Ra=E hood (F2WP6G125E22 1
? Rah)
71(12) 1)®)9)3 (11)(10) 7 6 5 4 DG938()-13400 R =E hood (A26BT5.9-C130 1
R
5 SL30W-13500 AR E R left—right floor assembly 2
6 SL30W-13001 #H pad 8
8 SL30W-13003 Ak floor 1
9 SL30W-13004 RER shock pad 1
(1) GB5787-86, M12x45 NAEZEHES bolt 6
(2) GB6177-86, M12 NEKZHIEE nut 6
(3) GB5787-86, M12x30 NAKZEER bolt 8
(4) GB5787-86, M12x25 NAKEZEESE bolt 12
(5) GB5782-86, M20x110 L bolt 4
(6) GB889-86, M20 23S nut 4
(7) GB889-86, M10 25 nut 4
(8) GB5783-86, M10x25 Lo bolt 4
(9) GB95-85, 10 HEE washer 4
(10) GB5787-86, M12x80 NAAZHER bolt 4
(11) GB5787-86, M16x80 NAKZEER bolt 6
(12) DS44/1 HB EEAS seat 1
(13) GB5787-86, M16x35 NEAZEHES bolt 8
(14) SE9030-16-48 HER shock pad 4

88 L TR B IRA T ¥ TR B B RA T 89



SHANTUI FHEM FHEMH SHANTUI

[E]32 SL30W Z @l E Fs =4S &% e
(B4R 2ECA6110-125G5-DG1BE Zh#) (-13400) POS. NO. PARTS NO. DESCRIPTION QTY
Fig32 Engine hood (match WUXI engine) 1 SL30W-13401 N front hoop 1
2 SL30W-13402 U ! side door 2
3 SL30W-13403 N side lower door 2
ﬂ 4 SL30W-13404 - upper cover 1
o oo P roa. 5 SL30W-13405 ®F hand rest 2
7 [:] D A (D 6 SL30W-13406 T hand rest seat 4
s || | 7| stow-1a407 o rear hoop |
< Bt K Rt 2 8 SL30W-13408 B E rear hoop 1
= 10| SL3ow-13410 %20 bracket 2
= D B Kool Raet = 11 SL30W-13411 SEE air spring 2
w\/j/ T § 12 SL30W-13412 gk hinge 4
= 13 SL30W-13413 % door seal strip 7.63m
S = 14 SL30W-13414 i24E double—screw bolt 6
= | ﬂ ‘ % 15 SL30W-13415 BIER front cover 1
= @L : ‘ S 16 SL30W-13416 H®F hand rest 2
« J i 17 SL30W-13404B - upper cover 1
‘:: n % (FEHLEEELZHNVLA) mounted WUXI
- < pressurize engine use
(1) GB5783-86, M10*30 24 bolt 24
- 2) GB6170-86, M10 2 nut 26
= (3) GB93-87, 10 g washer 26
(4) GB95-85, 10 E washer 50
(5) GB5783-86, M12*25 Lo bolt 32
] (6) GB93-87, 12 55 H ] washer 40
< i> (7) GB95-85, 12 E washer 40
= D a j (8) GB6170-86, M8 12 nut 10
s B O (9) GB95-85, 8 F# washer 6
© 5 S éo (10) GB93-87, 8 BIE washer 10
¢ | = (11) GB6170-86, M12 128 nut 4
S “ = O (12) | GB5787-86, M0*45 AFEZEER bol 4
N I = (13) | GB5783-86, M12*20 21 bolt 4
° . =
O =
© =
~( ’ o MMMIMIONT: EBRMERIELT, DAL,
0 - A’E e mounted WUXI pressurize engine use part 17, no use part 4.

15

%0 L TR B IRA T ¥ TR B B RA T 91



SHANTUI ey

133 SL30W ZZhilE
(BB & XWP6G125E22 & 5h#l) (-13400)
Fig33 Engine hood (match DEUTZ engine)

0. T
YOTOOT POCO0T POTKC
[eleeee fle/eecee }eeeee
Y0000 POOCOY POOOIK
[eeeee fleecee feeeee
OO0 POOCH el¢
[@leleele!
000 POOCH el¢

000 POOK
IOOO00)

300 DOOK YO
IBOC00 [OCO00! (00000
DO000] POOOOY POJOK
IBOCO0! DOO00! [OO000!

OOO00 DOO00! 00000
HOOOOY POCTOY DOCCOC
IOOO00 D000 00000
HOOOOY POCTOY DOCCOC
00000 00000k

| U D000 DO

8

(13)(6)(7)

—
(4)3)(2)(1) (7)(6)(5) (4) 10 (8)(9)(11)14 13

11

“)R)2)
) WL, e
1 1

(16)

—
12

M®e)(11)

Lo —n
[{e] —
O =
~ L 4 =
~ m m —
~ =
A =
= = O
™ —
~ o o =
O =
= =

15

92 L #E TREAM AR B IR A F

FHHE#H SHANTUI

FS EHS AR #H=E

POS. NO. PARTS NO. DESCRIPTION QTYy
1 SL30W(D)-13401 BE front hoop 1
2 SL30W(D)-13402 i side door 2
3 SL30W(D)-13403 (U side lower door 2
4 SL30W(D)-13404 - upper cover 1
5 SL30W(D)-13405 ®F hand rest 2
6 SL30W(D)-13406 BFRE hand rest seat 4
7 SL30W(D)-13407 BE rear hoop 1
8 SL30W(D)-13408 BPE rear hoop 1
10 SL30W(D)-13410 xR bracket 2
1 SL30W(D)-13411 SHE air spring 2
12 SL30W(D)-13412 R HE hinge 4

13 SL30W(D)-13413 WSS door seal strip 7.63m
14 SL30W(D)-13414 H24E double-screw bolt 6
15 SL30W(D)-13415 BIE front cover 1
16 SL30W(D)-13416 ®F hand rest 2
(1) GB5783-86, M10*30 1248 bolt 24
(2) GB6170-86, M10 2 F nut 26
(3) GB93-87, 10 SRR washer 26
(4) GB95-85, 10 FE washer 50
(5) GB5783-86, M12%*25 24 bolt 32
(6) GB93-87, 12 HEE washer 40
(7) GB95-85, 12 A - washer 40
(8) GB6170-86, M8 R nut 10
(9) GB95-85, 8 R washer 6
(10) GB93-87, 8 SR washer 10
(11) GB6170-86, M12 125 nut 4
(12) GB5787-86, M0*45 NAEZmER bolt 4
(13) GB5783-86, M12*20 124 bolt 4

L TR B ERAR 93



SHANTUI FHEM FHEMH SHANTUI

]34 SL30W Z@HlE Fs =4S &% e
(B EERRH6BT5.9-C1304 Zh#1) (-13400) POS. NO. PARTS NO. DESCRIPTION QTY
Fig34 Engine hood (match CUMMUNIS engine) 1 DGI38(E) 13401 sE front hoop 1
2 DG938(k&)-13402 ! back entrance 2
3 DG938(E)-13403 /RN side lower entrance 2
a 'ﬂ‘ 4 DG938(EE)-13404 - upper cover 1
el 5 | DCO3s()-13405 HF hand rest 2
dolel 6 | DGo3s(E)-13406 e hand rest seat 4
o || |EEEREE 7| oesseum-isar B ear hoop 1
f‘f:iiﬁ‘; fé?ii;gé 3%5;:2:;5% < 8 DG938(kk)-13408 BPE rear hoop 1
4] S S o | DGeBSII-13409 ke index tag :
L ppeead Heet Wty e 10 DG938(HE)-13410 e bracket 2
© /G i oj 11 DG938(&)-13411 SHE air spring 2
_ = 12 DGY38(HE)-13412 R4k hinge 4
i;’ I é 13 DG938(F)-13413 WEZESES door seal strip 7.63m
e @L | e 14 DGY38()-13414 24 double screw bolt 6
_ J ; 15 DG938(&)-13415 B front cover 1
= : L S 16 DG938(f)- 13416 BT hand rest 2
S < (1) | cB5783-86, M10*30 el bolt 24
(2) GB6170-86, M10 oS! nut 26
- (3) GB93-87, 10 S washer 26
g : (4) GB95-85, 10 F® washer 50
- (5) GB5783-86, M12x 25 124 bolt 32
N (6) GB93-87, 12 8 washer 40
- (7) GB95-85, 12 R washer 40
= (8) GB6170-86, M8 25 nut 10
N u (9) GB95-85, 8 R washer 6
o = U e O j (10) | GB93-87,8 BHE washer 10
< — (11) GB6170-86, M12 23 nut 4
© © N = (12) | GB12618-90,®4x 10 FORRELHOTIET  rivet 6
~_k 4 = (13) | GB5783-86, M12*20 24 bolt 4
¥ . = O (14) | GB5787-86, M10*45 NAE TR bolt 4
™ =
N . =
O =
0o =
~ ’ CJMMIMOMINI .
O 2

94 L TR B IRA T ¥ TR B B RA T 95



SHANTUI

96

[E35 SL30W5#3E(-14000)
Fig35 Driver's cap

SHEM

L #E TREAM AR B IR A F

FiHE SHANTUI
Fs EHS AR H=E
POS. NO. PARTS NO. DESCRIPTION QTY
1 DG953-BL-01 (£ ) SR glass 1
2 DGY953-BL-02 ( % ) BEIEE (£) glass 1
DG953-BL-02 (&) ENIEE (F) glass 1
3 DG953-BL-03 ( & ) M (L) glass 1
DGY953-MGH-7 (%) IS (F) glass 1
4 DG953-MGH-8 ( % ) B (£ ) glass 1
DG953-MGH-8 (%) BIUEEES (&) glass 1
5 DG953-BL-05 RS IR IR glass 1
(1) GB5787-86, M12x 80 b bolt 4
(2) GB5787-86, M16x80 1245 bolt 6
(3) NBS510 B 3 latch 2
(4) NBS502 k2 gate lock 2
(5) EQ-142 B back mirror 2
W TEVHRHERAR 97



SHANTUI

[E]36 SL30W (E2$55£CA6110-125G5-DG1B A h#l)
2R R4 (-15000)
Fig36 Electric system (match WUXI engine)

98

SHANTUI

FHS AR #H=E
PARTS NO. DESCRIPTION QTYy
1 ZL30G Il 15001 BIAEATEE lamp bracket 2
2 ZL30G Il 15002 RATRER mounted plate 2
3 ZL50G2-15001 % #R500%280(F &) rubber plate 2
4 ZL30GII-15012 IR mounted plate 1
5 ZL30G Il -15004 Bk ground wire 1
6 ZL30G Il 15005 BRGEREL battery connect wire 1
7 ZL30G Il -=15006 B REL starting generator power cord 1
8 ZL30G Il -15007F5 BER rear wire batch 1
9 ZL30G Il —15008F73 B4R front wire batch 1
10 DG957-15018 BR=ANBRLEE driver’ s cap electrical 1
fitting drawing
(1) DL51A B ORI O\ 2 K electric horn assembly 1
(2) GB5781-86, M8*20 1244 bolt 5
(3) GB93-87, 8 BHE washer 13
(4) GB6170-86, M8 2R nut 7
(5) GB5781-86, M10*25 Ly bolt 10
(6) GB95-85, 10 HE washer 10
(7) GB93-87, 10 HE washer 10
(8) HG, 24V BIAE XL front big lamp 2E T ER
(9) GB5781-86, M8*30 Bie bolt 6
0) GB95-85, 8 HE washer 12
1) DG957-15-GZD e T2 T 14T LINGONG type work lamp 2
2) DG957-15-FS,6" 24V BXE (EWE) fan (stright shank) 1
3) DG938-15-QDJ EEEA starter assembly 1
4) WG-1-Z3/8 IKEERES water temperature sensor 1
5) DG938-15-FDJ KR generator assembly 1
6) 175*110 FFERLT square rear big lamp
7) GB818-85, M6*20 FEKEBRET screw
8) GB93-87, 6 HE washer 11
9) DJ221B B RS reverse warner 1
0) GB818-85, M6*10 FELBET screw 1
) GB95-85, 6 ErlEz) washer 7
2) GB818-85, M6*16 FELBET screw 4
3) N200S Z R accumulator assembly 2
4) GB6170-86, M10 R nut 4
) DK2312 BT BB 2k electromagnetic power switch 1

L #E TREAM AR B IR A F

WL TENMAR B B RA R



SHANTUI FHEM FHEMH SHANTUI

136 SL30W (E2$54£CA6110-125G5-DG1B & Bh#l) Fs S B £
HEREY (-15000) POS. NO. PARTS NO. DESCRIPTION Q1Y
Fig36 Electric system (match WUXI engine) (26) GB5781-86, Mg*12 | %% bolt 2
(27) JD26C T4 B 25 preheating relay 1
(28) WG-1-M14%*1.5 TaBes il RERES  torque converter oil 1
temperature sensor
(29) Z-216 KEITAT long overhead light 1
(30) $ 32*260 BREPE rubber protective sleeve 2
(31) ZD200*8 M FXBRILE  clip 25
(32) 7216 —eBEEL three—color back lamp 2
(33) GB818-85, M5*20 B L IRET screw 8
(34) GB6170-86, M5 B nut 8
(35) GB93-87, 5 S wasger 8
(36) ZD150*8 AT RPIILE  clip 36
(37) YBT-DG936-1 UFRE B instrument desk assembly 1
(38) GB5783-86, M12*30 | #% bolt 4
(39) GB95-85, 12 3 washer 4
(40) GB93-87, 12 #HE washer 4
(41) ZD2530 24V H)7K 8 S wiper assembly 1

100 L #E TREAM AR B IR A F WL TENMAR B B RA R 101



SHANTUI FHEM FHEMH SHANTUI

[E137 SL30W (E2i& {&k XWP6G125E22 % Fh#l) FS S & HE
a%g%éﬁ (_15000) POS. NO. PARTS NO. DESCRIPTION QTYy
Fig37 Electric system (match DEUTZ engine) 1 ZL30G Il -15001 BRI lamp bracket 2
2 ZL30G Il -15002 BEAT RN mounted plate 2
3 ZL50G2-15001 BRHR500%280(FE)  rubber plate 2
4 ZL30GII-15012 ZIR mounted plate 1
5 ZL30G Il -15004 BEL ground wire 1
6 ZL30G Il 15005 HREREL battery connect wire 1
7 ZL30G Il -15006 B REZ% starting generator 1
power cord
8 ZL.30G Il (D)-15007B73 BH%R rear wire batch 1
ZL30G Il -1500887 2 front wire batch 1
10 DG957-15018 EREHNBERLERE driver’ s cap electrical 1
fitting drawing
(1) DL51A B Z electric horn assembly 1
(2) GB5781-86, M8*20 21z bolt 5
(3) GB93-87, 8 #E washer 13
(4) GB6170-86, M8 25 nut 7
(5) GB5781-86, M10*25 24z bolt 10
(6) GB95-85, 10 HE washer 10
(7) GB93-87, 10 el washer 10
(8) HG, 24V BIHERAT front big lamp 21 T FR
(9) GB5781-86, M8*30 1244 bolt 6
(10) GB95-85, 8 #E washer 12
(11) DG957-15-GZD I T & T EAT LINGONG type work lamp 2
. (12) DG957-15-FS,6" 24V BXE (EW) fan (stright shank) 1
< (13) DG938-15-QDJ LAY starter assembly 1
(14) WG-1-73/8 HORE Rk ES water temperature sensor 1
= (15) DG938-15-FDJ KB generator assembly 1
= (16) 175*110 FRERAT square rear big lamp
. (17) GB818-85, M6*20 F[ESLIRET screw
= (18) | GB93-87, 6 g washer 1
S (19) DJ221B e reverse warner 1
S (200 | GB818-85, M6*10 e E K 92ET screw 1
% (21) GB95-85, 6 HE washer 7
(22) GB818-85, M6*16 R LEET screw 4
(23) N200S it B accumulator assembly 2
(24) GB6170-86, M10 12 nut 4
(25) DK2312 H R R R electromagnetic power 1
switch

102 L #E TREAM AR B IR A F WL TENMAR B B RA R 103



SHANTUI FHEM FHEMH SHANTUI

[E137 SL30W (E2i#i{k:%xWP6G125E22 % Zh#l) F8 43 & #E
HEZEY (-15000) POS. NO. PARTS NO. DESCRIPTION QTy

Fig37 Electric system (match DEUTZ engine) (26) | GB5781-86, M8*12 izt bolt 2

27) JD26C TR YK e 28 preheating relay 1

(28) WG-I1-M14*1.5 T HR T RS torque converter oil 1

temperature sensor

(29) Z-216 KEITRAT long overhead light 1

(30) $ 32*260 BRRPE rubber protective sleeve 2

(31) ZD200*8 AT FF R FL clip 25

(32) 7216 —®EREL three—color back lamp 2

(33) GB818-85, M5*20 FEKEET screw 8

(34) GB6170-86, M5 2R nut 8

(35) GB93-87, 5 i ZE N B wasger 8

(36) ZD150%8 AR FF R P clip 36

(37) YBT-DG936-1 WRE B instrument desk assembly 1

(38) GB5783-86, M12*30 25 bolt 4

(39) GB95-85, 12 HE washer 4

(40) GB93-87, 12 #E washer 4

(41) ZD2530 24V Tk 28 Bk wiper assembly 1

104 L #E TREAM AR B IR A F WL TENMAR B B RA R 105



SHANTUI

SHEM

[E138 SL30W (BLERRAXT6BT5.9-C130.4 3h#l)
F 28 R4t (-15000)
Fig38 Electric system (match CUMMUNIS engine)

106

L #E TREAM AR B IR A F

FHHE#H SHANTUI
FS EHS AR #H=E
POS. NO. PARTS NO. DESCRIPTION QTYy
1 ZL30G Il 15001 BIHEATEE lamp bracket 2
2 ZL30G Il -15002 BEAT L IR mounted plate 2
3 ZL50G2-15001 #AZHR500%280(F El)  rubber plate 2
4 DG956WIV —15020 LR preheating wire batch 1
5 DG956WIV —15021 TR R 2 preheating wire batch 1
6 ZL30G Il -15004 B ground wire 1
7 ZL30G Il -15005 HIEEL battery connect wire 1
8 ZL30G Il -15006 e EIRE% starting generator power cord 1
9 DG938(&)-15007F% IEE3 rear wire batch 1
10 ZL30G Il -1500887 IEEZ front wire batch 1
11 DGY957-15018 BWERNESLER  driver’ s cap electrical 1
fitting drawing
¥ TR AR B PR A 5 107



SHANTUI THEH TR SHANTUI
138 SL30W (Fi FEBAHT6BT5.9-C130.&zh#]l) Fs TS Gl &
@,%Egﬁ (_15000) POS. NO. PARTS NO. DESCRIPTION QTY

F|g38 Electric SVStem (match CUMMUNIS engine) (1) DL51A B8 IR D\ B A electric horn assembly 1
(2) GB5781-86, M8*20 2% bolt 3
(3) GB93-87, 8 B washer 11
(4) GB6170-86, M8 25 nut 7
(5) GB5781-86, M10%*25 24 bolt 10
(6) GB95-85, 10 HE washer 10
(7) GB93-87, 10 BE wsher 10

(8) HG, 24V BIEE KT front big lamp 2HEFFFR
(9) GB5781-86, M8*30 1244 bolt 6
(10) GB95-85, 8 BB washer 10
© (11) DG957-15-GZD I T8 TAELT LINGONG type work lamp 2
(12) DG957-15-FS, 6" 24V BXE (EW) fan (stright shank) 1
(13) DG938(F)-15-QDJ JE LAY starter assembly 1
(14) WG-1-NPT1/2 IKRE Rk Es water temperature sensor 1
(15) DG938(&)-15-FDJ EBEHLEM generator assembly 1
(16) 175*110 FE KT square rear big lamp 2
(17) GB818-85, M6*20 H R SLHRET screw 4
(18) GB93-87, 6 #E washer 9
(19) DJ221B B RS reverse warner 1
(20) GB818-85, M6*10 F[E K IRET screw 1
(21) GB95-85, 6 7HE washer 5
(22) GB818-85, M6*16 FESKIRET screw 4
o (23) N200S & BIMEAL accumulator assembly 2
e (24) GB6170-86, M10 12 F nut 4
e D (25) DK2312 2R DRSO S electromagnetic 1

o, ] 4 power switch
(26) GB5781-86, M8%*12 124 bolt 2
iﬁ (27) ZEEMAN-150 ZT1501R & insurance 1
(28) DG9389(FR)-15-YRJDQ | Fgkeass preheating relay 1
| (29) DG938(&)-15-QDJDQ | /Bzh4k e starting relay 1
(30) WG=I-M14%1.5 LB S R E kS torque converter oil 1
temperature sensor
(31) Z-216 KETRAT long overhead light 1
(32) $32%260 BRRIPE rubber protective sleeve 2
108 W TRV RBERAR W TRV BBERAR 109



SHANTUI FHEM FHEMH SHANTUI

[E138 SL30W (Ac R RART6BT5.9-C130.4 Bh#1) Fs S £ 4@
@'#gﬁ (_15000) POS. NO. PARTS NO. DESCRIPTION QTYy

Fig38 Electric System (matCh CUMMUNIS engine) (33) 7D200*8 TMFR BT clip 25

(34) 7216 ZRERL three—color back lamp 2

(35) GB818-85, M5*20 R LIRET screw 8

(36) GB6170-86, Mb R nut 8

(37) GB93-87, 5 HERE washer 8

(38) ZD150*8 IR PRI clip 36

(39) YBT-DG936-1 FRE B instrument desk assembly 1

(40) GB5781-86, M12*30 244 bolt 4

(41) GB95-85, 12 HHE washer 4

(42) GB93-87, 12 e washer 4

© (43) ZD2530 24V 7k 28 Ak wiper assembly 1

(31)

_/
0

110 L #E TREAM AR B IR A F WL TENMAR B B RA R 111



SHANTUI

15

16
17

18

12

BHEM BHEM SHANTUI
E39 SL30W1)‘L==§'|‘:|‘(XZ) Fs FHs AR HE
Fig39 Instrument DeSk(XZ) POS. NO. PARTS NO. DESCRIPTION QTY
1 JK932-002 JEXT % rear lamp switch 1
2 JK932-148 RATim i big lamp long/short 1
distance beam
3 JK932-148 HoFx steering switch 1
4 JK932-002 TEATHF % work lamp switch 1
5 JK932-148 K. BRFFX fan/warm wind switch 1
6 JK932-047 NEIESEIES wiper switch 1
7 YT-202Z Sk barometer 1
14 13 12 1 10 8 DW2ZA RENHIKER engine water temperature 1
gauge

- i 3 9 LD62Z-050 NIRRT X critical button switch 1
MG 23 10 YT-2027 EINHETR engine oil pressure gauge 1
< e 11 DV-2 BER voltmeter 1
- 12 85QS.359 FEEIETRAT charge indicator 1
(o 13 8SQS.359 ¥ RAT steering indicator 2
14 850QS.359 WA TRAT far beam indicator 1
15 YT-2027 TR FE R gearbox oil pressure gauge 1
Q 16 DJ-2 THzR man-hour table 1
17 DW-27B Txb et ER torque converter oil 1

temperature gauge
18 DG936-BSCZ BB 4 control flexible shaft 1

~DGY30B-1300
2/ 3/ 4/ 5/'6 19 ZL30-15-FXP pCIES ( steering wheel 9with 1
(YR ) horn button )
20 JD23B (&KX AH ) YE K 4k A 25 flameout relay 1
21 ZL30-15-20%% (fEH= )| RIGLE fuse box 1
W TRV RBERAR W TRV BBERAR 113



SHANTUI F4HEH FHEH SHANTUI
E40 SL30W1)‘L==§'|L:|‘(TX) FS EHS AR #H=E
Fig40 Instrument DeSk(TX) POS. NO. PARTS NO. DESCRIPTION QTY

1 DJ-2 TH*R Man-hour table 1

2 DW-27B T AEES R R Torque—converter oil 1
temperature

3 YT-202Z T35 56 S R Gear—box oil pressure gauge 1

4 850QS.359 B m g RAT Steering indicator 2

5 850QS.359 FEEBIETRAT Charge indicator 1

6 YT-202Z ENVLAESR Engine oil pressure gauge 1

7 85QS.359 WHIETRIT Far beam indicator 1

8 DW2ZA EEHLKER Engine water thermometer 1

9 DV-2 HER Voltmeter 1

10 YT-202Z SRR Barometer 1

11 JK406C-2 AOKFF Ignition switch 1

12 ZL30-15-68 (A=) | RELE Fuse box 1

13 JK932-047 WHISSFF X Wiper switch 1

14 JK932-148 R, BRFX Warm wind / fan switch 1

15 JK932-148 AT, TAEXTHF % Ceiling light/Work light switch 1

16 JK932-148 B B KT IF 3% Steering switch 1

17 ZL30-15-FXP FEE Steering wheel 1

18 LBAN-30 B3R ( FE&EH ) Horn button (steering wheel 1
with)

19 JK932-148 RATAE 3 5 Big lamp long/short distance 1
beam

211 20| 19 18 17 M6 \15\14 20 JK932-002 BITF X Rear lamp switch 1

21 JK932-002 INKTMUER KT FF 2% Instrument light / Small light 1
switch

22 DG936-WJ-104C-1150 | £\ Control flexible shaft 1

23 JD23B ( &% A ) YK 4 2 28 Flameout relay 1

114 W TRV RBERAR W TRV BBERAR 115



SHANTUI FHEM FHEMH SHANTUI

[El41 SL30W = i %4£(6110/125G5-10B)(-17000) S s aka s
Figd1 Air Conditioner System(6110/125G5-10B) POS.NO. |  PARTSNO. DESCRIPTION ary
1 ZL30G I -01009-1 RKE suction water pipe 1
2 ZL30G Il -01408A KE=@ water pipe “T” connector 1
3 ZL30G Il -01009-2 R KE suction water pipe 1
4 DG930A-17014 ZEES RS seal strip 2
5 DG930A-17022 EEREE contact roller device 1
6 DG930A-17021 Rl X B engine bracket 1
(14)(13)(12)(11) (10)(9)(8)(7)(6) (5) A
FEERE
[ [
| l
! l
| |
| |
| |
==

(17)@3)  (19) (20) (5) (10)(O)(8)(21)  (22)(23)(24)\(25)

(32)(31)
(10)(9)8)(7)

73 jf S A PR s fa
(33) TRRERERRTE

116 L #E TREAM AR B IR A F WL TENMAR B B RA R 17



SHANTUI ey

El41 SL30WZ il & 4:(6110/125G5-10B)(-17000)
Figd1 Air Conditioner System(6110/125G5-10B)

(14)(13)(12)(11) (10)(9)(8)(7)(6) (5) A 8

& B

(17)@3)  (19) (20) (5) (10)(O)(8)(21)  (22)(23)(24)\(25)

(32)(31)
(10)(9)(8)(7)

73 jf S A PR s fa
(33) TRRERERRTE

118 ¥ TRV B BRAE

s SHANTUI
FS EHS HFR £
POS. NO. PARTS NO. DESCRIPTION QTY
(1) JB3618.1-84, (51-70) I 22 K- clip 4
(2) ®16*1200 O KE return water pipe 1
(3) JB3618.1-84, (16-25) W22 5 clip 8
(4) ®16*1440 HEKE inlet pipe 1
(5) DYZN05.DG01-0300000, | #E/Ki7] inlet valve 1
Z3/8"
6) TSL05.DGO7 REEs B condenser 1
(7) GB5783-86, M10*35 124 bolt 6
(8) GB95-85, 10 HE washer 37
9 GB93-87, 10 gl washer 20
(10) GB6170-86, M10 2 F nut 20
(11) TSZW05.DG02 DIFZE K S air condition evaporator 1
(12) GB5783-86, M8*20 1255 bolt 4
(13) GB95-85, 8 B washer 4
(14) GB93-87, 8 e washer 4
(15) ®16*1000 HEKE 1 1
(16) ZD5*250 =Y %R nylon clamp 10
(17) TSZNO05.DG01-0200000, | A/KFF* water release switch 2
ZG1/4"
(18) ®16*1230 O K& return water pipe 1
(19) V13*1100 RiE belt 1
(20) DY5H14 P EGE air condition compressor 1
(21) GB5783-86, M10*45 LYy bolt 13
(22) GB6170-86, M14 12 nut 3
(23) GB95-85, 14 I washer
(24) GB93-87, 14 B washer 1
(25) TSGX05010X FLR air condition wire batch 1
(26) TSPZ.SYb-0002 TR adjusting plate 1
(27) TSPZ.SZa-0001 sk E iR tension bolt 1
(28) TSPZ.SYb-0001 TR transition plate 2
(29) GB5783-86, M10*100 255 bolt 1
(30) TSPZ.SYc-0100 AR base 1
(31) GB70-85, M12x25 27 screw 1
(32) GB95-85, 12 gl washer 1
(33) TSGX05008D ZRBEEEBIVRERE hose 1
(34) TSGX05007G2 TRERBEEKSE hose 1
BERE
(35) TSGX05008G1 ERVES RS ERE hose 1
¥ TR AR B PR A 5 119



SHANTUI FHEM FHEMH SHANTUI

El42 SL30W ZiflF4:(TD226B-6G)(-17000) Fs S i HE
Figd2 Air Conditioner System(TD226B-6G) POS.NO. |  PARTSNO. DESCRIPTION ary
1 ZL30G-17014 % seal strip 2
2 ZL.30G-17009B RN 2 bracket 1
3 ZL30G-17023 BB A B left bracket 1
4 ZL30G-17024 BB h X right bracket 1
5 ZL30G-17022 RE distance sleeve 1

(12)(11)(10)(9)  B)7)(6)(5)(4) (3)(2) (1)
Y

B 1

(31) TRRERERERFE

120 L #E TREAM AR B IR A F WL TENMAR B B RA R 121



SHANTUI

SHEM

El42 SL30W ZifAFE4%(TD226B-6G)(-17000)
Figd2 Air Conditioner System(TD226B-6G)

(12)(11)(10)(9)  B)7)(6)(S)4) (3)(2) (1)
Y

A &
FEEER

(31) TRRERERERFE

122

B 1

L #E TREAM AR B IR A F

F4HE#H SHANTUI
FE 4SS 2R e
POS. NO. PARTS NO. DESCRIPTION QTY
(1) DYZN05.DG01-0300000 | K] inlet valve 1
(2) ®16*1440 HEKE inlet pipe 1
(3) JB3618.1-84, (16-25) N 22 K5 clip 8
(4) TSL05.DG08 B EREs Bk condenser 1
(5) GB5783-86, M10*25 #2ie bolt 4
(6) GB95-85, 10 #E washer 32
(7) GB93-87, 10 1 washer 16
(8) GB6170-86, M10 L3S nut 16
(9) TSZW05.DG02 TR S air condition evaporator 1
(10) GB5783-86, M8*25 24 bolt 4
(11) GB95-85, 8 HE washer 4
(12) GB93-87, 8 #E washer 4
(13) ®16*1000 FEKE inlet pipe 1
(14) ZD5%*250 LI nylon clamp 10
(15) TSGX05010X TIPL R air condition wire batch 1
(16) TSZN05.DG01-0200000 | FHKFF>~ water release switch 2
(17) ®16%*1230 B KE return water pipe 1
(18) ®16*1200 EIKE return water pipe 1
(19) DYZN05.DG01-0000002 | [El7k$Ek return water joint 1
(20) TSPZ.SYb—-0001 TER transition plate 2
(21) DY5H14 S ESE air condition compressor 1
(22) GB5783-86, M10*45 1244 bolt 12
(23) GB 6170-86, M14 LSS nut 3
(24) GB95-85, 14 HE washer 2
(25) GB93-87, 14 HE washer 1
(26) TSPZ.SYb-0002 PR adjusting plate 1
(27) TSPZ.SZa-0001 Sk R tension bolt 1
(28) V13-1380 & belt 1
(29) GB5783-86, M10*100 2% bolt 1
(30) TSPZ.5Zc-0100 JEMR A base plate unit 1
(31) TSGX05011D AEBEERFINMERE  hose 1
(32) TSGX05007G2 FIRiEREEE LS hose 1
BERE
(33) TSGX05011G1 ERNELZBSERE  hose 1
(34) GB5783-86, M10*55 Loy bolt 1
W TRV BBERAR 123



SHANTUI

(8)(7)(6)(5)(4)

(12)(11)(10)(9)

124

El43 SL30WZ iR & S:(6BT5.9-C130)(-17000)

FHEM

Figd3 SL30W Air Conditioner System(6BT5.9-C130)

EERITE

(36)

L #E TREAM AR B IR A F

X1:5

37)

(38)

FHHE#H SHANTUI
FS EHS AR #H=E
POS. NO. PARTS NO. DESCRIPTION QTYy

1 ZL30G-17014 PESE S seal strip 2

2 ZL30G-17023 B EREs A KB left bracket 1

3 ZL30G-17024 Y vk right bracket 1
(1) DYZN05.DG01-0300000 | #EKiE[7] inlet valve 1
(2) ®16*1440 HEOKE inlet pipe 1
(3) JB3618.1-84, (16-25) R 2+ 5 clip 8
(4) TSL0O5.DGO7 S RREs B condenser 1
(5) GB5783-86, M8x20 244 bolt 4
(6) GB95-85, 8 #E washer 4
(7) GB93-87, 8 HEE washer 4
(8) GB6170-86, M8 2 nut 4
(9) TSZW05.DG02 K R air condition evaporator 1
(10) GB5781-86, M8x25 1255 bolt 4
(11) GB95-85, 8 HE washer 4
(12) GB93-87, 8 HEE washer 4
(13) ®16%1000 HKE inlet pipe 1
(14) TSGX05010X DIFLR air condition wire batch 1
(15) ZD5*250 =y R nylon clamp 10
(16) TSZNO05.DGO1- BUKFF K water release switch

0200000, Z3/8"
(17) ®16*1230 EKE return water pipe 1
(18) ®16%*1200 [EKE return water pipe 1
(19) DYZN05.DG01- B2 return water joint 1
000002, Z3/8"

(20) V13*1115 VAT type belt 1
(21) TSPZ.SZa-0001 o X 1244 tension bolt 1
(22) GB 6170-86, M14 25 nut 3
(23) GB 95-85, 14 #E washer 2
(24) GB 93-87, 14 HE washer 1
(25) TSPZ.SYb-0002 VERSE adjusting plate 1
(26) GB 5783-86, M10*45 124 bolt

(27) GB 6170-86, M10 25 nut

(28) GB 95-85, 10 #E washer 16
(29) GB 93-87, 10 HHE washer

(30) DY5H14 DR LE air condition compressor 1

¥ TRV AR D B PR AR 125



SHANTUI FHEM FHEMH SHANTUI

El43 SL30WZ A% 4:(6BT5.9-C130)(-17000) Fs RS £ HE
Figd3 SL30W Air Conditioner System(6BT5.9-C130) POS. NO. PARTS NO. DESCRIPTION ary

(31) YSPZ.SYb-0001 TER transition plate 2

(32) GB 5783-86, M10*100 | ig#% bolt 1

(33) TSPZ.SYk-0100 JEMREA base plate unit 1

(34) GB 5783-86, M10*35 1244 bolt 3

(35) GB 93-87, 10 #E washer 3

(36) TSGX05008D ERBERERBINEERE hose 1

(37) TSGX05007G2 TRERSBEEABSERE  hose 1

(38) TSGX05008G1 EEVNES RS ERE hose 1

X1:5

5 —
N & ©
o )
© ;-
= i
= g =
) B : .
$u A
e S
,[( Sy
)
=
o
~
=
~
= © ~
~ ™ )
) ) L

126 L #E TREAM AR B IR A F WL TENMAR B B RA R 127






